MODEL M1019

132" X 40"

GEAR HEAD LATHE

—_———

OWNER'S MANUAL

(FOR MODELS MANUFACTURED SINCGE 1/10)

Phone: (360) 734-3482 - On-Line Technical Support: tech-support@shopfox.hiz

COPYRIGHT © FEBRUARY, 2005 BY WOODSTOCK INTERNATIONAL, INC., REVISED AUGUST, 2010 (TS)
WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE OR FORM WITHOUT

THE WRITTEN APPROVAL OF WOODSTOCK INTERNATIONAL, INC. i ) }
#6615EW Printed in China




WARNING

Some dust created by power sanding, sawing, grind-
ing, drilling, and other construction activities con-
tains chemicals known to the State of California to
cause cancer, birth defects or other reproductive
harm. Some examples of these chemicals are:

e Lead from lead-based paints.

e Crystalline silica from bricks, cement, and
other masonry products.

e Arsenic and chromium from chemically
treated lumber.

Your risk from these exposures varies, depending on
how often you do this type of work. To reduce your
exposure to these chemicals: work in a well venti-
lated area, and work with approved safety equip-
ment, such as those dust masks that are specially
designed to filter out microscopic particles.




Contents
INTRODUCTION .. uiiiiutiiineieinetennetesesesssssossssossssosssssssnsssssssossssossssssssssssasssssssssnssssnas 3
Woodstock Technical SUPPOIT ...uuuiii it e e et e e ettt eeeeeeeeeeeaeaannnnns 3
About Your New 13%2" x 40" Gear Head Lathe .....ccuviiiiiiiiiiiiiiiiii e 3
F: Tl ) 1 LI 01T i ot Y o] o T~ 4
AR ET Y i ittiiiniiiineiieneiennateseasesenseossesossasossssssssssosssssssssssssssssnsssssssssnsssssassssnssssnsssns 6
Standard Safety INStrUCTIONS «.onuueeetieei ittt e it eeeeeeeeeeannaeeeaannneeeeannnes 6
Additional Safety Instructions for Metal Lathes........c.ceviiiiiiiiiiiiiiiiiiiiiiiiii i ieeeeeeaas 8
Avoiding Potential INJUMIES. ...ttt e e et e et ieeeeeeeeeeessesannnnnns 9
I 10
0T 00T - [ o TS PP 10
=] 01 [ T O] e - PP 10
€T (0T 1T | = P PPN 10
1] 0 IV 11
8] 3T 0= U 141 = PP 11
[temMS Needed fOr SO UP ... ittt ettt ettt e eeeeeeeeeeeaaannnnn 11
TN Z= ) o 12
Cleaning MaChine. . ... ue ettt ettt ettt ee et e eeeaneeeeeennneeeeennneeeessnnneeennn 13
Lt el ) LT o b= Tal= 4T3 O 13
Handwheel Handles.........ooiniiiiiiii i i et e e e eeaaas 14
MOUNTING TO SHOP FLlOOK. . ettt e e ettt ettt eeaeeeeinaaaes 15
L0 o 1N I 10 16
[T T - | 16
TUINING O POW T ittt et teeeeeeeeaaeeeeeeeeeesesssssnnnnnnenseeseessssssssenns 16
Three-Jaw Direct Mount SCroll ChUCK .....c.uuiiiiiiiiiiii e 17
ROV SING JaAWS o ttiiiiiiiiiiiiiiiiiiii ettt eeee ettt eaeeeeeeeeeessssnnnnnnssessseseseeeesennnnn 19
Four-Jaw Direct Mount Independent ChUCK. ......ciiiiiiiiiiiiii i e aaans 20
= Vot =] 0] = P 21
= 13 0ol 22
Cutting Shallow Tapers With TailStoCK .....uviiiriiiiiiiiiii e eeeieeeanes 23
TailStOCK Al GNMENE o ettt ettt e et eeeaaeeennnanaeeaaeeeeeeesannnns 23
O = N 25
I == Lo Y 3T 26
o0 = PP 26
Setting CompoUNd Sl .. .uuiiiiii i e e e it ee et reeaeeeeeeanneeeeaannneeanns 27
FOUr-Way TOOL POSE. ..ttt ettt it e et e eeeiaeeeeaannaaeeasnnnaeeennnns 27
(CT= Yo 2= 1 010177 | AP PP 28
b= LU L = P 28
1T 1T 2 29
Start Up and Spindle Break-in ProCedures ..........c.eeiiiiiiiiiiiiiieiieiiiereiaieeereannneeanns 30
01 T =T Y 31
SEttiNG FOOArale .ttt ittt et e e et e e e aaaaeaaan 32
THrEAd SO NG S et ettt ettt ettt et eeeaeeeenaaeeeeeeeeesssssnnnnnnnnns 33
Changing Gears for Metric ThrEads .......uueeiiiiiiiiiiiiiii it e et e et e rieeeeeees 34
Threading OPEratioN. .. ... ittt ettt ettt e et iieeeeeeeeeaeaaeaannnnnes 35

USE THE QUICK GUIDE PAGE LABELS TO SEARCH OUT INFORMATION FAST! @

Z
=
(@)
O
c
o
d
@)
z

S1ivd ADIAY3S IONVNILNIVW | SNOILVY3dO




z
o
[
O
2
S
o
[
Z

ELECTRICAL

w
=z
o
=
o
L
o
o
L
O
4
<
4
L
=
Z
<
>
Ll
O
L
w
2
o
&

s

OP FOX

MAINTENANCE ...coiiiiiiiiiiiiiitiiiiieeetteiienasteessenssscosenssssosssnssscsssnssssssssnsssssssnssssanns 36
7= T - 1 PPN 36
LG =T T o [ = PP PPN 36
[T o o= L[] 1 PP 36
MaintenancCe SChedULE. ... ...t i i it e ettt ettt ee e e eeeeaaeeaannnaes 38
MaATNTENANCE NOTES . .ttt ettt ettt ettt et eeeaeeeeetaeeeeeaeeeeesseennnnnnnnns 38

SERVICE ... iiiiieiiiiiieetiiiiieeesteeisensscosssnsssosssnssssossssssscsssnssssssssnssssssssssssssssnsssssnnnas 39
LCT= 3T - 1 PP PPN 39
Cross Feed BacCklash ....oieeeiiiiiiiii i et e et e a e aan 39
€ {0 N 40
(] 0] b= o [T T - = PP 41
B 000 U= T ] 14T 43

[ 1 P 44
LCT=T: 1010 ) @Y= 111 o] | PP 44
GearboX BreaKdOWN . ....uueiiiiiiiiiiiiiiiiiiiii ettt teeeeeeeneaeeeeeeeeeeeseeasnnnnnnnseseeeess 45
Y= Tet o] gl I T XY= 3] o] Y PP 46
Change Gear AsSembDlY ...oiiiiiiiiiiiii i et ettt 47
LT T g0 0> Q=Y 3 48
(7T o o> Q0811 49
Headstock Gear BreakdOWN 1 ... ..eiiiiiiiiiiiiiiii ittt e et eeeieeeeeaaneeeeeannneeeannnes 50
Headstock Gear BreakdOWN Z........ueuiiiiiiiiiiiiiiiiiiiiiieeeeeeeereeeeeninnnaessseceesesenanns 51
[ (=T T [ o Yol Q= U £ I 3 PP 52
Yo T 7o P 53
Yo T 7o 54
F Y o] o 1Y =T 1 41 0] | 55
Y o] o] I CT=T- 1 -3 PPN 56
Thread Dial ASSEmMDLY ... ...ttt ettt ittt eeeeeeeeiiiaaeeeaaeeeeeeessasnnnnnns 57
1Y 0] 0 T = PPN 58
L0 = Lo Lo N1 .4 0] 59
(0o N N [l =T 1 4] o] PP 60
(0= L = L= LT = U 61
TaIlSTOCK ASSEIMDLY . .ueee ettt ettt ittt et eeeeeeeannneeeeeaeeeeeessssaannnnns 62
TailSTOCK LOCK ASSEMIDLY ...ttt ettt eeeee ettt eeeaaeeeeeesssannnnnnns 63
B L Yol =V PP 64
Follow and Steady Rest ASSEMDbBLIES ...uviiiiiiiiiiiiiiiiiiiiiii e ettt iiieeeeeeeeeeaanns 65
Follow and Steady ReSt Parts ......ceeieiriiiiiiiiiiiiiiieeiiieeeeeineeereeanneeeeeennneeeeannns 66
Stand Parts, Electrical, and ACCESS 0TS, . uuuii i ittt eeeeeeeeeeenrrrrennnnnnnnnns 69

@[] USE THE QUICK GUIDE PAGE LABELS TO SEARCH OUT INFORMATION FAST!



M1019 132" x 40" Gear Head Lathe

INTRODUCTION
Woodstock Technical Support

We stand behind our machines! In the event that questions arise about your machine, parts are miss-
ing, or a defect is found, please contact Woodstock International Technical Support at (360) 734-3482 or
send e-mail to: tech-support@shopfox.biz. Our knowledgeable staff will help you troubleshoot prob-
lems and send out parts for warranty.

If you need the latest edition of this manual, you can download it from http://www.shopfox.biz.
If you still have questions after reading the latest manual, or if you have comments please contact us at:

Woodstock International, Inc.
Attn: Technical Support Department
P.O. Box 2309
Bellingham, WA 98227

About Your New 1312" x 40" Gear Head Lathe

Your new SHOP FOX® 132" x 40" Gear Head Lathe has been specially designed to provide many years of
trouble-free service. Close attention to detail, ruggedly built parts and a rigid quality control program
assure safe and reliable operation.

This Model M1019 13%2" x 40" Gear Head Lathe has 8 speed settings—78 RPM through 2100 RPM—pow-
ered by a 2 HP motor and delivered through a precision gear head system. The combination of cast iron
construction, quick-change gear box, flame-hardened headstock gears, and precision-ground induction
hardened bedways provide a solid lathe for any machinist. The Model M1019 also comes with a 6" 3-jaw
chuck, an 8" 4-jaw chuck, a 4-way turret tool post, plus steady and follow rests. The Model M1019 also
includes a 12" faceplate, and MT#3 live and dead centers.

Woodstock International, Inc. is committed to customer satisfaction in providing this manual. It is our

intent to make sure all the information necessary for safety, ease of assembly, practical use and durabil-

ity of this product is included.

Z
=
(@)
O
c
o
-
)
z



M1019 132" x 40" Gear Head Lathe

Machine Specifications

z
o
[
O
2
S
o
[
Z

Doy o] T 1Y/ o1 Floor Model Gear Head Lathe
Motor:

1Y/ 5L PPN TEFC Capacitor Start Induction
o[0T £Y=] o0 ) PPN 2 HP
Phase/Voltage ..o oiiiiiiiiii i ettt e e e e e aaes Single-Phase, 220V
1Y 0] 01 PP 12A
[0 ol (- 1T I 3 L PPN 60Hz/1725 RPM
0N I - 1 ] = N V-Belt Drive

Overall Dimensions:

Overall DIMENSIONS ..uueiiiiiiiiiiiiiiiiiiiiiiti ettt eeeeeeeeiiieeaeeaaeens 714"L X 26"D X 52%42"H
Height Of Center LiNe ....coieiiiiiiiii i ettt ei e e eenneeeeanns 45"
o0 o o) o | | 71" x 22"
Lathe Weight (ShIPPING) uuunniii ittt ettt e e et e eieeaaaaeeees 1330 lbs.
Lathe Weight (Net) ciiiiiiii i ettt ettt et e e e e eeaaaaaeeenn 1261 lbs.
Capacity:

SWING OV Bl ..ttt ettt ettt ettt et ee e eeaaaaaeenn 134"
SWING OV GAP - eteeteteetetteeeeeeeeneeeeeeeeessseeseennnnnnnnneeeesesssesesssnnnnnnnnneeeseeess 19"
SWING OVEr Saddle ...ttt ettt e e et e eeenneeeeaannaeeeaeannneeeanns 8"
Distance BetWeen CeNtErsS ......eviiiiiitiiiiiiiiiiiiiiieeteeeeeeeeeninnneeeeeeesseesssseaanns 40"
Y0 1T [ CCI 2 o] o = 17/16"
SPINALE NOSE «veeittteiiii ittt ettt e et e eeenneeeeeenaeeeeeannneeeaannes D1-4 Cam-Lock
SPINALE NOSE TAPET «.eenitiiitiiite ettt e e e eeeeranaeeennens #5 Morse Taper
(0= = T= LT = V= 35"
(00T 1o (=3 I = V= R P 64"
Compound SHAE TraVel....uueeeireii ittt e e it eeeeeeeeeenneeeeaannneeeeannnnens 27/8"
MaxXimUM TOOL S1ZE . .uun ettt ettt e e e ettt eieeaeeeeeeeeeaaannn " x %"
=T Vo Y of = PP 7/8" x 8 TPI
Longitudinal Feedrate Range ........ccovviviiiiiiiiiiiiiiiinnnnnnnnn. 0.0036"-0.1005" Inches/Rev
Cross Feedrate Range .....c.vvviviiiiiiiiiiiiiiiiiiieeeeiieeeeannns 0.00123"-0.0345" Inches/Rev
Tailstock Barrel Taper .....ueeneiiii i e #3 Morse Taper
TailstoCK Barrel Travel .uveeeeeiier it e e e e et eeeeaeeeeeenneeeaaannes 3"
8 Spindle Speeds .......cvvviiiiiiiiiiiiiiiiiee 78, 128, 210, 330, 510, 830, 1360, 2100 RPM
Thread Range INCh.....coiiiiiiiii i et e e e e e e e enaeeaans 40 @ 4-112 TPI
Thread Range MetriC ...oouuiiieiiiitiiiiii i eeeeeaeees 40 @ 0.2-6mm
Construction

Stand, Headstock, and BOdY ....ccennnnniiiiiiiieiie i ittt eeaeeaannnnnas Cast Iron
2Tl a I 1Y PP Induction Hardened
Head StOCK GEAIS «oiiiiieiiiiiiiii et e ettt ettt ettt eeaaaaannnnnaees Flame Hardened
Features:

............................................ 6" 3-Jaw Chuck with 2-Piece Jaws & an 8" 4-Jaw Chuck
............................................................................................... 12" Faceplate
................................................................................ Steady Rest & Follow Rest
.................................................................................... 4-Way Turret Tool Post
.......................................................... MT#3 Live Center & Two MT#3 Dead Centers



M1019 132" x 40" Gear Head Lathe

Controls and Features

Z
=
(@)
O
c
o
-
)
z

Please take time to become familiar with the location of the controls and features on this machine.
These controls and features will be mentioned throughout the manual and knowing them is essential to
understanding the instructions, safety, and operations described in this manual.

Headstock

Spindle Speed Selection Levers
Power Indicator Light
Emergency Stop Switch
Jog Button

Spindle

Three-Jaw Chuck
Steady Rest

Four-Way Tool Post
Compound Slide
Backsplash

Cross Slide

Carriage

Live Center

Quill

Quill Lock

vozzrxxL-rrommoow>

NXXE<CH»RPE

>>>>>>
nTmonw»

Tailstock

Tailstock Handwheel

Bed Ways

Lead Screw

Feed Rod

Spindle FORWARD/REVERSE Rod
Thread Dial

Spindle FORWARD/REVERSE Lever
Half-Nut Lever

Feed Selector Lever

Carriage Apron

Cross Feed Handwheel
Longitudinal Feed Handwheel
Feed/Lead Selector Knob

Feed Speed Selection Levers
Feed Direction Selector



P

(SHop

:

M1019 132" x 40" Gear Head Lathe

9.

SAFETY

READ MANUAL BEFORE OPERATING MACHINE.
FAILURE TO FOLLOW INSTRUCTIONS BELOW WILL
RESULT IN PERSONAL INJURY.

ﬂ Indicates an imminently hazardous situation which, if not avoided, WILL
DAN G E R result in death or serious injury.

Indicates a potentially hazardous situation which, if not avoided, COULD
AWAR NI NG result in death or serious injury.

n Indicates a potentially hazardous situation which, if not avoided, MAY
CAUTION result in minor or moderate injury.

This symbol is used to alert the user to useful information about proper
NO TICE operation of the equipment, and/or a situation that may cause damage
to the machinery.

Standard Safety Instructions

. Thoroughly read the Instruction Manual before operating your machine. Learn the applications,

limitations and potential hazards of this machine. Keep the manual in a safe and convenient place
for future reference.

Keep work area clean and well lighted. Clutter and inadequate lighting invite potential hazards.
Ground all tools. If a machine is equipped with a three-prong plug, it must be plugged into a three-
hole grounded electrical receptacle or grounded extension cord. If using an adapter to aid in accom-

modating a two-hole receptacle, ground using a screw to a known ground.

Wear eye protection at all times. Use safety glasses with side shields or safety goggles that meet
the appropriate standards of the American National Standards Institute (ANSI).

Avoid dangerous environments. Do not operate this machine in wet or open flame environments.
Airborne dust particles could cause an explosion and severe fire hazard.

Ensure all guards are securely in place and in working condition.
Make sure switch is in the OFF position before connecting power to machine.
Keep work area clean, free of clutter, grease, etc.

Keep children and visitors away. Visitors must be kept at a safe distance while operating unit.

10. Childproof your workshop with padlocks, master switches or by removing starter keys.

11. Stop and disconnect the machine when cleaning, adjusting or servicing.



M1019 132" x 40" Gear Head Lathe

e N
®

(SHOP FOX

5

12.

13.

14.

15.

16.

17.
18.

19.

20.

21.

22.

23.

24,

Do not force tool. The machine will do a safer and better job at the rate for which it was
designed.

Use correct tool. Do not force machine or attachment to do a job for which it was not designed.

Wear proper apparel. Do not wear loose clothing, neck ties, gloves, jewelry, and secure long hair
away from moving parts.

Remove chuck keys, rags, and tools. Before turning the machine on, make it a habit to check that
all chuck keys and wrenches have been removed.

Avoid using an extension cord. But if you must use one, examine the extension cord to ensure it is
in good condition. Immediately replace a damaged extension cord. Always use an extension cord that
uses a ground pin and connected ground wire. Use an extension cord that meets the amp rating on
the motor nameplate. If the motor is dual voltage, be sure to use the amp rating for the voltage you
will be using. If you use an extension cord with an undersized gauge or one that is too long, excessive
heat will be generated within the circuit, increasing the chance of a fire or damage to the circuit.

Keep proper footing and balance at all times.
Lock the mobile base from moving before feeding the workpiece into the machine.

Do not leave machine unattended. Wait until it comes to a complete stop before leaving the
area.

Perform machine maintenance and care. Follow lubrication and accessory attachment instructions
in the manual.

Keep machine away from open flame. Operating machines near pilot lights or open flames creates
a high risk if dust is dispersed in the area. Dust particles and an ignition source may cause an explo-
sion. Do not operate the machine in high-risk areas, including but not limited to, those mentioned
above.

If at any time you are experiencing difficulties performing the intended operation, stop using the
machine! Then contact our technical support or ask a qualified expert how the operation should be
performed.

Habits—good and bad—are hard to break. Develop good habits in your shop and safety will become
second-nature to you.

Be aware that certain metal shavings and cutting fluids may cause an allergic reaction in people
and animals, especially when cutting fumes can be inhaled. Make sure you know what type of metal
and cutting fluid you will be exposed to and how to avoid contamination.




M1019 132" x 40" Gear Head Lathe

SIS
Additional Safety Instructions for Metal Lathes
AWARNING A CAUTION

READ and understand this
entire instruction manual
before using this machine.
Serious personal injury
may occur if safety and

USE this and other machinery with caution
and respect. Always consider safety first,
as it applies to your individual working
conditions. No list of safety guidelines can
operational information is lcaigffcomplete.l—every shop er!virc?nment is
not understood and fol- ifferent. Fa1- ure to follow g.u1-del1nes could
lowed. DO NOT risk your result in serious personal injury, damage
to equipment or poor work results.

safety by not reading!

1. CLEARING CHIPS. Always use a brush to clear chips. Never clear chips when the chuck is moving.

2. TOOL SELECTION. Always select the right cutter for the job, and make sure it is sharp. The right
tool decreases strain on the lathe components and provides a better finish.

3. CHUCK KEY SAFETY. Always remove chuck key. Never let go of the chuck key while it is still in
the chuck.

4. MOUNTING WORKPIECE. Make sure workpiece is properly held in chuck before starting lathe. A
workpiece thrown from the chuck may severely injure you or a bystander.

5. CHANGING SPEEDS. Turn lathe OFF and allow the spindle to completely stop before changing
speeds.

6. CHANGING CHUCKS. Large lathe chucks are very heavy and sometimes awkward to hold. Get assis-
tance when installing large chucks. Protect your hands and the precision ground ways by using a
chuck cradle or piece of plywood over the ways of the lathe when installing chucks.

7. WORKPIECE CLEARANCE. Make sure workpiece has adequate clearance before starting machine.
Check tool and tool post clearance, and chuck and saddle clearance before starting the lathe.

8. SPEED SELECTION. Always use the appropriate feed and speed rates. Using the correct speed
increases operator control, which decreases the possibility of operator injury.

9. STOPPING LATHE. Never attempt to slow or stop the lathe chuck by using your hand.

10. LEAVING LATHE. Always shut the lathe OFF before you leave it unattended. An unsupervised lathe
that is running invites accidents.

11. AVOIDING ENTANGLEMENT. Tie up long hair or ponytails, and secure or remove loose clothing to
avoid entanglement with moving parts.

12. AVOIDING A CRASH. Make sure no part of the tool, tool holder, compound slide, cross slide, or
carriage will contact the chuck during operation.

13. AUTOMATIC FEEDS. Release automatic feeds after completing a job. Automatic feeds left engaged
leave little time for an unsuspecting operator to avoid a "crash” after turning the lathe ON.

-8-



P 00DSTG

(SHOP FOX)

M1019 131" x 40" Gear Head Lathe

Avoiding Potential Injuries

=

Figure 1. Protecting the bed ways and working Figure 3. Always wear safety glasses.
safely with electricity.

Figure 2. Never use hands to stop spindle. Figure 4. Never take your hand off of the chuck
key when inserted in spindle or chuck.




-
<<
o
o
l—
O
]
—
]

P

(SHop

5

M1019 132" x 40" Gear Head Lathe

ELECTRICAL

220V Operation

The SHOP FOX® Model M1019 is prewired for 220 volt,
single-phase operation. You will need a NEMA-style 6-15
plug and outlet (see Figure 5).

The motor supplied with this gear head lathe is rated at
2 HP and will draw approximately 12 amps during 220
volt operation.

For 220V operation, only connect your machine to a cir-
cuit that is protected by a 15 amp circuit breaker.

A CAUTION: Using a circuit breaker rated higher than
15 amps will increase the risk of fire!

Keep in mind that a circuit being used by other machines
or tools at the same time will add to the total load being
applied to the circuit. Add up the load ratings of all
machines on the circuit. If this number exceeds the rat-
ing of the circuit breaker or fuse, use a different circuit.

Extension Cords

We do not recommend using an extension cord for 220V
equipment. Instead, arrange the placement of your
machinery and installed wiring to eliminate the need
for extension cords. If you must use an extension cord,
please use the following guidelines:

« Use cords rated for Standard Service
» Never exceed a length of 50 feet

« Use cords with 12 ga. wire or bigger

» Ensure cord has a ground wire and pin
« Do not use cords in need of repair

Grounding

This machine must be grounded! The electrical cord sup-
plied with this machine does not come with a 220 volt
plug. Use a plug with a ground pin. If your outlet does
not accommodate a ground pin, have it replaced by a
qualified electrician or have an appropriate adapter
installed and grounded properly. An adapter with a
grounding wire does not guarantee the machine will be
grounded. A ground source must be verified.

-10-

)

6-15P 6-15R

Figure 5. Typical 220V 15 Amp 3-prong
plug and outlet.

AWARNING

This equipment must be grounded.
Verify that any existing electrical out-
let and circuit you intend to plug into
is actually grounded. If it is not, it
will be necessary to run a separate 12
AWG copper grounding wire from the
outlet to a known ground.




M1019 132" x 40" Gear Head Lathe

The SHOP FOX® Model M1019 has been carefully pack-
aged for safe transporting. If you notice the machine has

SET UP

Unpacking

been damaged, please contact your authorized SHOP
FOX® dealer immediately.

4

4

AWARNING

SUFFOCATION HAZARD!
Immediately discard all plastic bags
and packing materials to eliminate
choking/suffocation hazards for

AWARNING

READ and understand this entire instruc-
tion manual before using this machine.
Serious personal injury may occur if

lw

Iltems Needed for Set Up

The following items are needed, but not included, to
setup your machine:

children and animals. safety and operational information is not

understood and followed. DO NOT risk
your safety by not reading!

Fork Lift or other power lifting equipment

Webbing Slings (Minimum of 1500 b lifting capacity)
Precision Level

Safety Glasses (for each person)

Solvent for cleaning

Shop Rags for cleaning

The Model M1019 has a shipping weight
of 1330 Ibs. Serious personal injury
may occur if safe moving methods are
not followed. You will need power
lifting equipment and assistance to
remove this machine from the crate.
Otherwise, serious personal injury may
occur.

-11-



D “m%“_"h
M1019 13'2" x 40" Gear Head Lathe

Inventory

The following is a description of the main components
shipped with the SHOP FOX® Model M1019. Lay the com-
ponents out to inventory them.

Main Contents (Figure 6) QTY
A. Model M1019 Gear Head Lathe...........coeevnvenenn. 1
B. Base (In their own boxes) ......coovviiiiiiiiiiiiiinn.n. 2
C. Steady Rest (Mounted on Lathe).......ccceeuvveinnnnne. 1
D. Follow Rest (Not Shown) ......cccvvviiiiiiiiiiiiiiinnnnnn, 1
E. Kick Plate and Support Brackets..........ccceveunnen... 1
Loose Items and Small Wooden Box Contents (Figure 7)
F. 12" Faceplate...ccooviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiieeen, 1
G. 8" Four-Jaw Universal Chuck with Key................. 1
Camlock Studs with Set Screws ...........coovveinne. 3 Figure 6. Main contents.
H. Chip Tray.ceeee i e eeie e eeeaeees 1
[ o 7- Yol ¢ o] - 1 I PP 1
Tool Box Contents (Figure 8)
J. Handwheel HandleS ........cccoeviiiiiiiiniiiiiiinnnnnn.. 3
G ] = 1 . }
L. Drill Chuck with Key B16.....ccccvvviiiiiiiiiiiiinnnnn. 1
M. Live Center . .oooveiiiiiiiiiiiiiiiiiiiiiiiiiiieeiiie e 1
N. Wrench for Tool Post with Handle ...................... 1 |I|
0. Large Chuck Key with Handle ..........c.ccoeviiinnt 1
P. Spindle Sleeve Adapter......ccoovvvviiiiiiiiiiiinnnnnnn. 1
Q. Drill Chuck Arbor B16 X MT3.eeiiiiiiiiiiiiiiiiieeeeennnns 1 =
R. #3 Morse Taper Dead Centers................eeuennnnes 2
S. Phillips and Flat Head Screwdrivers................ 1 Ea \\‘4‘
T. Hex Wrenches 2.5, 3,4,5,6, &8 mm............ 1 Ea 2
U. Open-End Wrenches.......cccevviiiiiiiiiiiiiiiiinnnnnnn. Figure 7. Loose items and small wooden
9/11, 10/12, 12/14, & 17/19mm ......ccevvennnn... 1 Ea box contents.
V. Chuck Key (3-jaw & spindle) ....ccvvvviniiiiiiinnnnnnnn. 1
W. Gear, Metric Threading .......cccoevviiiiiiiiiiiiinnnnnn.. 1
Xo BrassDowel....coovviiiiiiiiiiiiiiiiiiiiiiiiiiiiiiiee 2 m
Y. Hardware@ Bag ......ccoeeevriiiiiiiiiiiiiiiiiiiiiinennnnn. 1
—Flat Washers 12mm ..ovueeiiiiiiiiniiiieiiiieenneennnns 6 _ a
—Hex Bolts M12-1.75 X 45...cciiiiiiiiiieieiiiiiieaann, 6
—Phillips Head Screws M6-1 x 10 .......ccevvnnnnne... 16
—Lock Washers 6mm ........cceveiviiiiiiiiiiiiinnennnnen. 4
—HeX NUtS M6-T...ciiiiiiiiiiiii i 6 ‘\
If any parts appear to be missing, check the packaging ® IS 2 <
to be sure the parts are not in the packing materials. If .
any parts are missing, find the part number in the back
of this manual and contact Woodstock International, Inc.
at (360) 734-3482 or at tech-support@shopfox.biz.

Figure 8. Tool box contents.

-12-



M1019 132" x 40" Gear Head Lathe

Cleaning Machine

The table and other unpainted parts of your lathe are
coated with a waxy grease that protects them from cor-
rosion during shipment. Clean this grease off with a
solvent cleaner or citrus-based degreaser. DO NOT use
chlorine-based solvents such as brake parts cleaner or
acetone—if you happen to splash some onto a painted
surface, you will ruin the finish.

AWARNING

A CAUTION

ALWAYS work in well-ventilated
areas far from possible ignition
sources when using solvents to
clean machinery. Many solvents
are toxic when inhaled or
ingested. Use care when disposing
of waste rags and towels to be
sure they DO NOT create fire or
environmental hazards.

NEVER use flammables such as gas or
other petroleum-based solvents to clean
your machine. These products have low
flash points and present the risk of
explosion and severe personal injury!

Machine Placement

e Floor Load: Your lathe weighs 1261 lbs. distributed
ina 71" x 22" footprint. We recommend placing this
machine on concrete floors only.

o Working Clearances: Consider existing and
anticipated needs, size of material to be processed
through the machine, and space for auxiliary stands,
work tables or other machinery when establishing a
location for your gear head lathe (see Figure 9).

o Lighting: Lighting should be bright enough to
eliminate shadow and prevent eye strain.

e Electrical: Electrical circuits must be dedicated or
large enough to handle amperage requirements.
Outlets must be located near each machine, so
power or extension cords are clear of high-traffic
areas. Follow local electrical codes for proper
installation of new lighting, outlets, or circuits.

-13-

_ 8"
T
| 71" |
143" |

Figure 9. Minimum wall clearances.

AWARNING

MAKE your shop “child safe.” Ensure
that your workplace is inaccessible to
youngsters by closing and locking all
entrances when you are away. NEVER
allow untrained visitors in your shop
when assembling, adjusting or operat-
ing equipment.




M1019 132" x 40" Gear Head Lathe

GHP

Assembling and Moving

1. Remove the stands from their box and place them on
the floor close to the final location of the lathe.

2. Attach the kick plate brackets to the stand with the
M6-1 x 10 Phillips head screws and attach the kick
plate to the brackets with the remaining Phillips
head screws and hex nuts.

3. Place the chip tray on top of the stands. Line up the
holes in the tray with the holes on top of the stands.

AWARNING

Use webbing slings with a minimum of 1500 [b capac-
ity. Serious injury or death could occur if the slings
break and the lathe falls.

4. Thread the slings behind all rods and around the
bedway casting as shown in Figure 11 to avoid dam-
aging the lead screw, feed rod, or ON/OFF rod.

Note: Move the carriage to adjust the lathe balance.

5. Use a fork lift or an overhead crane to raise the
lathe off of the crate and move it over the stands.

6. Line up the holes in the base of the lathe with the
stand holes and slowly lower the lathe into place.
Thread M12-1.75 X 45 hex bolts with washers through
the holes in the lathe, chip tray, and the stand.

= ! i

[r—r ™ e

Figure 11. Lifting method for lathe.

7. Attach the backsplash to the lathe using the fasten-
ers already in the lathe.

8. Move the lathe to its final location using the lifting - Handwheel

method pictured in Figure 11.

Handwheel Handles

To attach the handles to the handwheels, do these

steps: ®
1. Using a screwdriver, thread the tailstock and longi- A = Ll_(l)ng(ijtuﬁina:l !
tudinal handles (Figure 12) into the handwheels. s C __ whee

2. Thread the crossfeed handle into the handwheel and
tighten with an 11mm wrench.

Figure 12. Longitudinal and crossfeed
handle locations.

-14-



M1019 132" x 40" Gear Head Lathe

Mounting to Shop Floor

Although not required, we recommend that you mount
your new machine to the floor. Because this is an
optional step and floor materials may vary, floor mount-
ing hardware is not included. Generally, you can either
bolt your machine to the floor or mount it on machine
mounts. Both options are described below. Whichever
option you choose, it will be necessary to level your
machine with a precision level.

Bolting to Concrete Floors

Lag shield anchors with lag bolts (Figure 13) and anchor
studs (Figure 15) are two popular methods for anchoring
an object to a concrete floor. We suggest you research
the many options and methods for mounting your

machine and choose the best that fits your specific appli-

cation.

ARAARA A AR

Figure 13. Typical lag shield anchor and
lag bolt.

NOTICE

Anchor studs are stronger and more permanent alter-
natives to lag shield anchors; however, they will stick
out of the floor, which may cause a tripping hazard if
you decide to move your machine at a later point.

Using Machine Mounts

Using machine mounts, shown in Figure 15, gives the
advantage of fast leveling and vibration reduction. The
large size of the foot pads distributes the weight of the
machine to reduce strain on the floor.

-15-

Figure 14. Typical anchor stud.

R —

Figure 15. Machine mount example.



wn
=z
o
x:
o
L
o
o

P

(SHop

5

M1019 132" x 40" Gear Head Lathe

OPERATIONS

General

The Model M1019 will perform many types of operations
that are beyond the scope of this manual. Many of these
operations can be dangerous or deadly if performed incor-
rectly.

The instructions in this section are written with the under-
standing that the operator has the necessary knowledge
and skills to operate this machine. If at any time you
are experiencing difficulties performing any operation,
stop using the machine!

If you are an inexperienced operator, we strongly recom-
mend that you read books, trade articles, or seek training
from an experienced lathe operator before performing
any unfamiliar operations. Above all, your safety should
come first!

AWARNING

S~

Always wear safety glasses when oper-
ating the gear head lathe. Failure to
comply may result in serious personal
injury.

NOTICE

Failure to follow start up and spindle break-in proce-
dures on Page 30 before operating your machine will
likely cause rapid deterioration of spindle and other

related parts.

AWARNING

25

Turning On Power

Once plugged in, the lathe always has power. The green
"Power" light shown in Figure 16 will be lit to indicate

a live connection. If you depress the EMERGENCY STOP
button, the power light will go out and cut power to
machine operations only. Twisting the EMERGENCY STOP
button clockwise and letting it pop out will restore power
to machine operations. To cut power to the machine
entirely, you will need to unplug or disconnect the lathe
from the power source.

-16-

DO NOT investigate problems or adjust
the lathe while it is running. Wait
until the machine is turned OFF,
unplugged and all working parts
have stopped before proceeding!

h NS |
' |Emergency Stop

Figure 16. Power light and emergency
stop locations.



M1019 132" x 40" Gear Head Lathe

Three-Jaw Direct Mount
Scroll Chuck

Three-jaw scroll chucks feature hardened steel jaws

that self-center the workpiece within 0.002"-0.003".
These jaws are reversible for chucking large diameter
workpieces. The three-jaw direct mount scroll chuck fea-
tured in these instructions has three cam-lock studs that
mount directly to the chuck and hold the chuck tight to
the spindle nose.

To remove or mount your three-jaw direct mount scroll
chuck you will need the following tools:

e Chuck Key

o Dead Blow Hammer

e A Chuck Cradle or a piece of plywood large enough
to span the bedways and support the weight of the
chuck

« Breaker Bar (optional)

To remove the existing chuck, do these steps:
1. UNPLUG THE LATHE!

2. Lay a chuck cradle or protective layer of plywood
over the bedways to protect the precision ground
surfaces from damage and to prevent fingers from
being pinched (see Figure 17).

3. Loosen the 3 cam-locks by turning the chuck key
counterclockwise until the mark on the cam-lock
aligns with the single mark on the spindle nose in
Figure 18. This will be approximately one-third of a
turn. If you look carefully, you will see the cam-lock
rise up out of the spindle nose. If the cam-lock stud
does not freely release from the cam-lock, wiggle
the cam-lock until the cam-lock stud releases.

Note: These cam-locks may be very tight. A breaker
bar may be used to add leverage.

-17-

AWARNING

PINCH HAZARD! Protect your hands
and precision ground bedways
with plywood when removing lathe
chuck! The heavy weight of a fall-
ing chuck can cause serious injury.

=

Figure 17. Simple chuck cradle made of
scrap lumber.

1

-

Figure 18. Indicator arrows.

o
o
m
>
=
o
=z
n




P “m%“_"ﬁ
M1019 13'2" x 40" Gear Head Lathe

4. Using a dead blow hammer or other soft mallet, ———
lightly tap around the outer circumference of the
chuck body to break the chuck free from the cam-
locks and from the spindle nose taper.

5. With a rocking motion, carefully remove the chuck
from the spindle nose (see Figure 19).

A CAUTION

Large chucks are very heavy. Always get assistance
when removing or installing large chucks to prevent
personal injury or damage to the chuck or lathe. l’

Figure 19. Installing and removing a small
To install the three-jaw scroll chuck, do these steps: chuck.

1. UNPLUG THE LATHE!

2. Lay a chuck cradle or protective layer of plywood I
over the bedways to protect the precision ground -
surfaces from damage and to prevent fingers from
being pinched.

3. If the three-jaw scroll chuck does not have the cam-
lock studs assembled, screw the cam-lock studs into
the chuck body.

4. Using your calipers, measure the height of the cam-
lock studs from the previously installed chuck (see
Figure 20).

Figure 20. Measuring height of cam-lock
5. Adjust the cam-lock studs in the three-jaw chuck to studs.
match the measurement from the previous chuck.

wn
=z
o
=,
o
L
o
o

Note: Trial-and-error adjustment will be needed if
you do not have a previous cam-lock stud to refer-
ence.

6. Once the proper length is obtained, thread in the
cap screws to lock the cam-lock studs into position.

7. Lift the chuck, and insert the studs onto the spindle
nose (see Figure 19).

8. Tighten each cam-lock clockwise until you feel the
cam-lock engage the cam-lock stud. Continue to
turn until you can't turn any further. You will see
the chuck body draw-up to the spindle nose. Ideally Figure 21. Tightening the cam-locks.
the cam-lock mark will fall between the two pointed
arrows on the spindle nose (see Figure 21).

-18-



M1019 132" x 40" Gear Head Lathe

To load a workpiece, do these steps:

1.

With the chuck key, open the jaws so the workpiece
lays flat against the chuck face and jaw step, or
fits in the through hole. For jaw and work holding
options, see Figure 22.

Turn each jaw until it makes contact with the
workpiece.

Turn the chuck by hand to make sure you have even
contact with all three jaws and the workpiece is
centered.

« If the workpiece is off center, loosen the jaws and
adjust the workpiece.

o If the workpiece is centered, tighten the jaws.

Securely clamp your workpiece
and remove the chuck key!
Thrown objects from a lathe can
cause serious injury or death to
the operator and to bystanders
many feet away.

AWARNING

The three-jaw chuck on the Model M1019 comes with two-
piece hardened-steel jaws. When in the outside configura-

Reversing Jaws

tion, the jaws are used to hold the workpiece from the
outer diameter. The inside jaw configuration is for hold-
ing larger work from the inside diameter. The inside jaw
configuration can also hold a workpiece from the outside
when held in the central position (see Figure 22).

To reverse the jaws, do these steps:

1.

Remove the cap screws shown in Figure 23 with an
8mm hex wrench, and remove the jaw.

Note: Reverse one jaw at a time to prevent mixing
up the order.

Rotate the jaw 180° and replace it as shown in
Figure 24.

Replace the cap screws. Make sure the longer cap
screw remains in the thicker part of the jaw.

-19-

Clamping on an QOutside Diameter

Clamping in an Inside Diameter

Figure 22. Loading a workpiece.

Figure 23. Cap screws securing the 3-jaw

chuck.
J‘Jj‘ \I
i -\-,I I

o
o
m
>
=
o
=z
n

ol
Figure 24. Reversing the chuck jaws.




wn
=z
o
=
o
L
o
o

GHP

M1019 132" x 40" Gear Head Lathe

Four-Jaw Direct Mount
Independent Chuck

Four-jaw chucks feature hardened steel jaws that are
adjusted independently. Each jaw can be removed from
the chuck body and reversed. Independent jaw adjust-
ment and reversal allows for a wide range of work hold-
ing versatility.

The four-jaw direct mount independent chuck featured in
these instructions mounts the same way as the three-jaw
chuck. Refer to the three-jaw chuck instructions begin-
ning on Page 17.

A CAUTION

Large chucks are very heavy. Always have assistance
when removing or installing large chucks to prevent
personal injury or damage to the chuck or lathe.

AWARNING

PINCH HAZARD! Protect your hands
and precision ground bedways
with plywood when removing lathe
chuck! The heavy weight of a fall-
ing chuck can cause serious injury.

To load a workpiece, do these steps:

1. With the chuck key, open each jaw so the workpiece
will lay flat against the chuck face.

2. Support the workpiece.

3. Lock the tailstock and then turn the tailstock quill so
the dead center makes contact with the center point
of your workpiece.

4. Turn each jaw until it just makes contact with the
workpiece.

5. Tighten each jaw in small increments. After you
have adjusted the first jaw, continue tightening in
opposing sequence (see Figures 25 & 26). Check
frequently to make sure you have not wandered off
your center point due to applying too much pressure
to a single jaw.

-20-

Figure 25. Centering workpiece.

3

4 2

Figure 26. Jaw tightening sequence.



M1019 132" x 40" Gear Head Lathe

6. After the workpiece is held in place, back the
tailstock away and rotate the chuck by hand. The
center point will move if the workpiece is out of
center (see Figure 27).

7. Make fine adjustments by slightly loosening one jaw
and tightening the opposing jaw until the workpiece
is precisely aligned.

8. Use a lower RPM when machining heavy eccentric
workpieces.

Faceplate Figure 27. Properly held workpiece for

The faceplate is used to turn non-cylindrical parts and for offset machining at low RPM.
off-center turning. Install the faceplate according to the
instructions for three-jaw chucks found on Page 17.

To load a workpiece, do these steps:

1. Support the workpiece and slide the dead center,
installed in the tailstock, to the workpiece.

2. Lock the tailstock and turn the tailstock quill so the
dead center applies enough pressure to the center
point of your workpiece to hold it in place. For more

information refer to Centers on Page 25. %

b

3. Lock the tailstock quill when sufficient pres- J_>|
sure is applied to hold the workpiece in place. o
Additional support may be needed, depending on the Figure 28. Faceplate with properly z
workpiece. clamped eccentric in four locations. v

4. Secure the workpiece with a minimum of three inde-
pendent clamping devices (see Figure 28). Failure AWAR NING
to follow this step may lead to deadly injury to your-
self or bystanders. Take into account rotation and
the cutting forces applied to the workpiece when
clamping to the faceplate. Make sure your clamping
application will not fail!

5. Use a lower RPM when machining heavy eccentric
workpieces.

AWA R N I N G Securely clamp your workpiece and

Use a minimum of three independent clamping devices remove the chuck key! Thrown objects
when turning eccentric workpieces. Failure to provide from a lathe can cause serious injury or
adequate clamping will cause workpiece to eject. death to the operator and to bystanders

many feet away.

-21-



== “W4W_K
M1019 132" x 40" Gear Head Lathe

Tailstock

The tailstock (Figure 29) of the Model M1019 lathe can -
be used to support workpieces with the use of a live or Quill Feed Quill Lock
dead center. It can drill or bore holes in the center of a
part with a #3 tapered shank drill, or using a drill chuck
fitted with a #3 taper and a drill. It can also be used for
cutting shallow tapers by using the offset adjustment.

w

To operate the tailstock, do these steps: 8

1. Slide the tailstock to the desired position.

Tailstock Lock . i B

- {
~

2. Pull up on the tailstock lock handle to lock the
tailstock in place. \

To operate the tailstock quill, do these steps: Figure 29. Tailstock and quill lock handles

in locked position.
1. With the tailstock locked, push down the quill lock

handle to unlock.

2. Turn the quill feed handle clockwise to feed/move = -
the quill towards the spindle, or counterclockwise to i I
move it away from the spindle.

3. Pull up on the quill lock handle to lock the quill in
place.

To install a tapered drill chuck, do these steps:

1. With the tailstock locked, push down to unlock the
quill lock handle.

wn
=z
o
=
o
L
o
o

2. Turn the quill feed handle clockwise to extend the Figure 30. Setting up tailstock for drilling.
quill about one inch.

3. Insert tapered drill arbor (Figure 30), or a tapered
shank drill (Figure 31), into the quill until the
taper is firmly seated. The matching tapers hold the

arbor. W»l

4, Turn the quill feed handle clockwise to feed the
drill bit into the rotating workpiece.

5. To remove the chuck taper, turn the quill feed han-
dle counterclockwise until the chuck is pushed out
from the tailstock taper.

Figure 31. Tapered shank drill fitting into
quill taper.

-22-



M1019 132" x 40" Gear Head Lathe

Cutting Shallow Tapers
with Tailstock

The tailstock can be offset to cut a shallow taper on a
part.

To set up the tailstock to cut tapers, do these steps:
1. Lock the tailstock in position.

2. Loosen the set screw located on the end of the
tailstock (see Figure 32).

3. Alternately loosen and tighten the two side adjust-
ment screws until desired offset is indicated on the
offset scale (see Figure 33).

4, Tighten the set screw located on the end of the
tailstock to lock the setting.

To return the tailstock back to original position, repeat
the process until the centered position is indicated on the
scale.

Tailstock Alignment

The tailstock on the Model M1019 is aligned at the factory
with the headstock. We recommend that you take the
time to ensure that the tailstock is aligned to your own
desired tolerances.

To align the tailstock, do these steps:

1. Using an engineer's precision level on the bedways,
make sure the lathe is level side-to-side and front-
to-back. If the lathe is not level, correct this condi-
tion before proceeding.

2. Get two pieces of steel round stock, 2.00" in diam-
eter x 6.00" long.

3. Center drill both ends of one piece of the round
stock. Set it aside for use in Step 6.

4. Using the other piece of stock, make a dead center
by turning a shoulder to make a shank. Flip the piece
over in the chuck and turn a 60° point (see Figure
34).

Continued on next page ﬁ

-23-

— Set Screw (
“ \

i Adjustment Screw

Figure 34. Tailstock centering dead
center.

o
o
m
>
=
o
=z
n




wn
=z
o
=,
o
L
o
o

GHP

M1019 132" x 40" Gear Head Lathe

10.

Note: As long as the dead center remains in the
chuck, the point of your center will remain true to
the spindle axis. Keep in mind that the point will
have to be refinished whenever it is removed and
returned to the chuck. For more information refer
to Centers on Page 25.

Place the live center in the tailstock.

Attach a lathe dog to the bar stock and mount it
between centers (see Figure 35).

Turn approximately 0.010" off the diameter.

Measure the stock with a micrometer.

 |If the stock is fat at the tailstock end, the
tailstock needs to be moved toward the operator
half the distance of the amount of the taper (see

Figure 36).

 If the stock is thinner at the tailstock end, the

tailstock needs to be moved away from the opera-

tor half the distance of the amount of the taper
(see Figure 37).

Mount a dial indicator so the dial plunger is on the
tailstock barrel before making adjustments to the
tailstock.

Refer to Cutting Shallow Tapers with Tailstock on
Page 23 for making adjustments to the tailstock
center. Turn another 0.010" off of the diameter and
check for a taper. Repeat this process as necessary
until the desired amount of accuracy is achieved.

-24-

Move tailstock in
half the distance
of the taper.

Viewed From Above

Figure 36. Tailstock adjustment option #1.

Move tailstock out
half the distance
of the taper.

Viewed From Above

Figure 37. Tailstock adjustment option #2.



M1019 132" x 40" Gear Head Lathe

Centers

The Model M1019 lathe is supplied with a live center, a
HSS MT#3 dead center, and an MT#3 dead center that is
carbide tipped. The supplied MT#5-#3 sleeve fits into the
spindle taper to hold an MT#3 center.

The dead center is used in the tailstock to support
workpieces. When used in the tailstock, make sure to
keep the dead center tip and workpiece lubricated.

To install a dead or live center, do these steps:

1. Feed the quill out about 1" so that the dead center
can be inserted.

2. |Insert the dead center into the quill opening (see
Figure 38). Matching tapers provide the locking
action.

3. Move the tailstock into position and lock in place.
4. Feed the quill into the workpiece.

Note: Make sure there is a center drilled hole in the
end of workpiece for the dead center.

5. Lock the quill into place once the live center and
the part rotate together. The quill may need to be
adjusted during operation.

Typical faceplate and dead
center setup.

6. To remove the dead center, retract the quill until r
the dead center pops free. Figure 39.

o
o
m
>
=
o
=z
n

The dead center can also be used in the spindle. The
most common application is when using the faceplate (see

Figure 39). NO TICE

To install the dead center in the spindle, do these [ Failure to keep dead center point well
steps: lubricated will damage dead center and
workpiece.

1. Remove the chuck from the spindle.
2. |Install the dead center in the spindle sleeve.
3. Install the sleeve into the spindle opening.
4. Attach the faceplate to the spindle.
Note: When using the dead center in the spindle,

use a lathe dog so that your part will rotate with
the spindle and not spin on the dead center tip.

-25-



wn
=z
o
=
o
L
o
o

@HoP

M1019 132" x 40" Gear Head Lathe

Steady Rest

The steady rest serves as a support for long shafts (l/d ratio
of 3:1 or greater). The steady rest can be placed anywhere
along the length of the part.

To install/use the steady rest, do these steps:

1. Place the steady rest on the lathe bedways so the
triangular notch fits over the angled portion of the
rear bedway.

2. Loosen the three set screws so the finger position can
be adjusted (see Figure 40).

3. Loosen the knurled screw and open the steady rest so
a workpiece can fit inside (see Figure 41).

4, Position the steady rest where desired. Tighten the
bolt at base of the steady rest to secure in place.

5. Close the steady rest so that the workpiece is inside
the fingers and tighten the knob.

6. Set the fingers snug to the workpiece and secure
by tightening the set screws. Fingers should be snug
and allow rotational movement of the workpiece.
Lubricate the finger tips with an anti-seize grease dur-
ing operation.

7. After prolonged use, the fingers will show wear. Either
mill or file the tips for a new contact surface.

Follow Rest

The follow rest in Figure 42 is mounted on the sad-

dle and follows the movement of the tool. It can be
attached/removed by two cap screws located at the base
of the follow rest. The follow rest requires only two fin-
gers as the cutting tool acts as the third. The follow rest
is used on long, slender parts to prevent flexing of the
workpiece from the pressure of the cutting tool.

The sliding fingers are set similar to those of the steady
rest, —free of play but not binding. Always lubricate during
operation. Remove the follow rest from the saddle when
not in use. After prolonged use, the fingers will need to be
milled or filed to cleanup the contact surface.

-26-

Set Screws l

&
=

e

Flgure 41. Posmomng workpiece in steady
rest.

Figure 42. Follow rest attachment.



M1019 132" x 40" Gear Head Lathe

Setting Compound Slide

The compound slide is used to cut tapers on parts or to
set the proper infeed angle when threading. It may also
be used to cut specific lengths longitudinally, when set
parallel to the spindle axis.

The compound slide handwheel has a graduated dial for
precise inch feed increments. The base of the compound
slide has a graduated scale for angular setup.

To set the angular position, do these steps:

1. Loosen the two hex nuts, one on each side of the
compound slide (see Figure 43).

2. Rotate the compound slide to the desired angular
position. Use the scale at the base of the slide and
the indicator marks on the carriage to set the posi-
tion.

3. Tighten the two hex nuts. Be sure to not overtight-
en, as you may strip threads.

Four-Way Tool Post

The four-way tool post is mounted on top of the com-
pound slide, and allows a maximum of four tools to be
loaded simultaneously.

The four-way tool post allows for quick indexing to new
tools. This is accomplished by rotating the top handle
counterclockwise and then rotating the tool post to the
desired position. Rotate the top handle clockwise to lock
the tool into position.

To load the tool post, do these steps:

1. Choose the desired cutting tool.

2. Loosen the tool post bolts so that the cutting tool
can fit underneath the tool post bolts.

3. Use a minimum of two tool post bolts to hold down
the cutting tool and tighten firmly (see Figure 44).

4. Repeat Steps 1-3 for the three remaining openings,
as needed.

-27-

Figure 43. Compound slide set at an
angle.

=y -~ i

Figure 44. Tool holder and tool post.

o
o
m
2
=
o
=z
n




wn
=z
o
=,
o
L
o
o

(SHOP F

M1019 132" x 40" Gear Head Lathe

Gap Removal

The Model M1019 comes equipped with a gap section
below the spindle that can be removed for turning large
diameter parts or when using a large diameter faceplate.

The gap is installed, then ground, at the factory during
lathe assembly for precise fit and alignment. Factors dur-
ing the remaining assembly apply additional forces to the
gap; therefore, replacing the gap to the original position
will be very difficult. If you choose to remove the gap,
we don't recommend attempting to replace it.

To remove the gap, do these steps:

1. Find the two taper pin nuts located on the bed of
the gap (see Figure 45).

2. Using an open-ended wrench, tighten the nut. This
will cause the taper pin to release. Remove the
taper pin and repeat for the second nut.

3. Remove the four cap screws and tap the outside of
the gap with a dead blow hammer to loosen, and
remove the gap section.

Manual Feed

This section will review the individual controls on the
carriage and provide descriptions of their uses (see
Figure 46).

Longitudinal Handwheel

The longitudinal handwheel moves the carriage left or
right along the bed. This handwheel is used when setting
up the machine or when manual control is desired during
turning operations.

Cross Feed Handwheel

The cross feed handwheel moves the top slide toward
and away from the work. Turning the dial clockwise
moves the slide toward the workpiece.

Compound Slide Handwheel

The compound slide handwheel controls the position of
the cutting tool relative to the workpiece. The compound
slide is adjustable for any angle within its range. Angle
adjustment is controlled by cap screws on the base of the
compound slide.

-28-

Figure 45. Lathe gap.

Compound Slide i
Handwheel "

= : Cross Feed [ |
Handwheel

———

2 =4
Longitudinal [
Handwheel

Figure 46. Carriage Controls.



M1019 132" x 40" Gear Head Lathe

Setting RPM

chart on the front of the headstock to find the clos-
est match.

Note: In most cases the calculated RPM will be in
between the available spindle RPMs and you will
need to use your judgement about choosing a higher
or lower spindle RPM.

Make sure the spindle is completely stopped before

To determine the needed RPM, do these steps: Cutting Speeds for High Speed Steel
(HSS) Cutting Tools
1. Use the table in Figure 47 to determine the cutting - - -
speed required for the material of your workpiece. Workpiece Material Cuttl(nfg S)peed
sfm
Aluminum & alloys 300
AWAR N I N G Brass & Bronze 150
Failure to follow RPM and feedrate guidelines may Copper 100
threaten operator safety from ejected parts or bro- Cast Iron, soft 80
ken tools. Cast Iron, hard 50
Mild Steel 90
Determine the final diameter, in inches, for the cut Cast Steel 80
you are about to take. Alloy Steel, hard 40
Tool Steel 50
Note: For this step you will need to average out the Stainless Steel 60
d1a;melters or work with the finish diameter for your Titanium 50
calculations. Plastics 300-800
Use the following formula to determine the needed Wood 300-500
RPM for your operation: Note: For carbide cutting tools, double
the cutting speed. These values are a
(Cutting Speed x 4)/Diameter of cut = RPM guideline only. Refer to the MACHINERY'S
HANDBOOK for more detailed informa-
With the calculated RPM, examine the spindle speed tion.

Figure 47. Cutting speed table for HSS
cutting tools.

L—e

o—H

proceeding. Selection Lever
Lever

Move the HIGH/LOW lever shown in Figure 48 to the
appropriate setting for the RPM that you are select-

ing.

Move the speed selection lever to the desired RPM
setting.

Note: You may need to rotate the spindle by hand to
get the levers to properly engage.

-29-

Figure 48. Spindle speed selectors.

o
o
m
>
=
o
=z
n




P

M1019 132" x 40" Gear Head Lathe

wn
=z
o
x:
o
L
o
o

(SHop

5

Start Up and Spindle
Break-in Procedures

It is essential to closely follow the proper break-in proce-
dures to ensure trouble free performance. Complete this
process once you have familiarized yourself with all instruc-
tions in this manual.

To begin the start up and break-in procedure, do these
steps:

1.

Check oil levels in headstock and apron. Follow all
lubrication procedures highlighted in Lubrication on
Page 36 of this manual.

Make sure there are no obstructions around or under-
neath the spindle.

Set the spindle speed to the lowest RPM, refer to sec-
tion Setting RPM on Page 29.

Turn the spindle ON/OFF switch shown in Figure 49 to
the right and up for clockwise spindle rotation, and to
the right and down for counterclockwise rotation.

Turn the lathe ON and let it run for a minimum of
10 minutes in the clockwise direction and another 10
minutes in the counterclockwise direction.

Turn the lathe OFF, change gears to the next highest
RPM and repeat this step for each RPM setting.

-30-

NOTICE

Failure to follow start up and spindle
break-in procedures will likely cause
rapid deterioration of spindle and
other related parts.

NOTICE

Check all oil levels and lubrication
points before starting lathe. Excessive
wear will result on moving parts not
lubricated!

Figure 49. Spindle ON/OFF switch.




M1019 132" x 40" Gear Head Lathe

GHQP

Power Feed

The carriage has longitudinal and cross slide power feed
capabilities. The carriage can feed right or left, and the
cross slide can also feed in or out.

To engage the power feed, do these steps:

1. Turn the spindle OFF and wait until it comes to a
complete stop before making any gear changes.

2. Move the feed direction lever to the desired setting.
The arrow above the screw thread icon indicates
the direction of longitudinal feed. Cross feed direc-
tions are as follows: when the arrow points left, the
cross feed is away from the spindle axis; when arrow
points right, the cross feed is towards the spindle
axis (see Figure 50).

Note: These instructions are valid with a counter-
clockwise rotation of the spindle. All directions
reverse when spindle rotation is reversed.

3. Set the Feed Rod/Lead Screw selector shown in Figure
51 to Feed Rod.

4. Push the power feed lever shown in Figure 52 to the
left and up to engage the cross feed. Pull the power
feed lever to the right and down to engage the lon-
gitudinal feed.

5. Return the lever to the center position to disengage
the power feed.

() (=

Figure 50. Feed direction selector.

Feed Rod Lead screw

NOTICE

Feedrate is based on spindle RPM. High feedrates
combined with high spindle speeds result in a rapidly
moving carriage or cross slide. Pay close attention
to the feedrate you have chosen and keep your
hand poised over the feedswitch. Failure to fully
understand this will cause the carriage to crash into
the spindle.

Figure 51. Feed Rod/Lead Screw Selector.

-31-

WYYV

Cross Feed

@/
\
Longitudinal Feic.ij |

Figure 52. Cross/Longitudinal Feed
Selector.

o
o
m
>
=
o
=z
n




M1019 13'2" x 40" Gear Head Lathe

Setting Feedrate

Feedrate is determined by the machined material, the y oo 7
type of tooling used, and by the desired finish. Refer to 7%
the MACHINERY'S HANDBOOK for further information. Numbers

To set the feedrate, do these steps:

1. Turn the spindle OFF and wait until it comes to a
complete stop before making any gear changes.

2. Set the power feed as described on Page 31.

‘T - Feed
3. Use the feedrate chart (Figure 54) to determine B Rod/Lead
the lever combination for the desired feedrate. The _ Screw
upper value in each cell of the feedrate chart is for . T—
the longitudinal feed. The lower value is for the Figure 53. Feedrate control levers.
cross feed.

Example: To set the lathe to the slowest cross fee-
drate of 0.0012" per inch, locate 0.0012 on the
chart. The lever combination on the chart is E and 8.

4. Change the feedrate using the levers shown in
Figure 53. The left lever is for letters, and the right
is for numbers.

5. Pull the knob on the lever and rotate it down. Line
up the lever with the desired character, rotate the
lever up, and allow the pin to engage in the hole.

Note: You may need to rotate the chuck by hand or
move the longitudinal handwheel to get levers and
gears to engage.

wn
=z
o
=,
o
L
o
o

23T N Feedrod 8 T.P.l.
40T x 127T x 40T W Unit = Inch
LEVER |1 2 3 4 5 6 7 8
0.1005 0.0893 0.0804 0.0731 0.0699 0.067 0.0618 0.0574
A 0.0345 0.0318 0.0276 0.0251 0.024 0.023 0.0213 0.0197
0.0502 0.0447 0.0402 0.0365 0.0349 0.0335 0.0309 0.0287
B 0.0172 0.0154 0.0138 0.0126 0.012 0.0115 0.0106 0.0098
0.0251 0.0223 0.0201 0.0183 0.0175 0.0167 0.0155 0.0143
C 0.0086 0.0077 0.0069 0.0063 0.006 0.0058 0.0053 0.0049
0.0126 0.0112 0.01 0.0091 0.0088 0.0084 0.0077 0.0072
D 0.0043 0.0038 0.0035 0.0031 0.003 0.0029 0.0027 0.0025
0.0063 0.0056 0.005 0.0046 0.0044 0.0042 0.0039 0.0036
E 0.0022 0.0019 0.0017 0.0016 0.0015 0.0014 0.0013 0.0012

Figure 54. Feedrate Chart in IPR.

-32-



M1019 132" x 40" Gear Head Lathe

Thread Settings

The Model M1019 lathe is capable of cutting inch threads
without changing gears but metric threads require a gear
change. This will be explained in the next sub-section.

To set up for cutting threads, do these steps:

1. Turn the spindle OFF and wait until it comes to a
complete stop before making any gear changes.

2. Find the desired metric thread pitch from Figure 55
or the desired TPI for inch threads from Figure 57.
Work to the left and up to determine the correct
lever settings. These charts are also on the front of
the headstock.

Example: To cut 20 TPI thread, the handle combina-
tion would be C and 3.

3. Move the Feed Rod/Lead Screw selector to the lead
screw position and move the feed direction selector
to the desired thread direction (see Figure 58).

Note: You may need to rotate the spindle by hand
or move the apron for the gears to engage.

4. Move the same levers used for feedrate to the
appropriate letter/number setting by pulling the
knob on the lever and rotating it down. Line up the
lever with the desired character, rotate the lever
up, and allow the pin to engage in the hole.

——mm
40T 1207 —13207TT —150‘)TT gm
127T 40T
1 2 3 4 5 6 7 8
4.5 4 3
A
6 4
2.25 2 1.5 1.3
B
3 2 1.7
c 1.0 0.9 0.8 0.75 0.7 0.65
1.5 1.3 1.2 1.1 1.0 0.9 0.85
B 0.55 0.5 0.45 0.4 0.35
0.75 0.6 0.5 0.45
0.3 0.25 0.2
E
0.3 0.25 0.2

Note: The thread pitch listed in the upper right of each cell corre-
sponds to the gear combination on the right of the top of the chart.
The thread pitch in the lower left of the cell corresponds to the gear
combination on the left.

Figure 55. Metric thread chart.
-33-

136

' Numbers

Feed
Rod/Lead
Screw

Figure 56. Feedrate control levers.

> v <= (@237

40T x 127T x 40T Y 8 TPI
LEVER [ 1 2 (3] 4| 5|6 )| 7|8
A 4 41/, 5 5'/2 53/4 6 6'/2 7
B 8 9 10 1 1172 12 13 14
C 16 18 20 22 23 24 26 28
D 32 | 3 | 40 | 44 | 46 | 48 | 52 | 56
E 64 72 80 88 92 96 104 112

Figure 57. Inch thread chart.

) EIw

- A
~

Feed left to
right to turn
a left-hand-
ed thread.

Feed right to I
left to turn a

right-handed
thread.

Figure 58. Left/right hand threads.

A CAUTION

DO NOT engage the half nut when
spindle is operating at over 200 RPM.
Disregarding this warning may cause
damage to the leadscrew and bearings.

o
o
m
>
=
o
=z
n




wn
=z
o
=
o
L
o
o

GHP

M1019 132" x 40" Gear Head Lathe

T

Changing Gears for
Metric Threads

he gears can be reconfigured to machine metric threads

by installing a 30T gear or rearranging the existing gears

d

epending on the desired thread.

To change the gears, do these steps:

1.

2.

DISCONNECT THE POWER TO THE LATHE!
Remove the end cover door to expose the gears.

To set the gears in the 30T/127T X 120T/40T config-
uration, remove the hex nut and the slot head screw
(Items A and C shown in Figure 59).

o Loosen the hex nuts, Items G & E, and the cap
screw, ltem F, shown in Figure 59 and drop the
large gear set out of its mesh.

» Remove the 40T gear, Item B in Figure 59, and
replace it with the 30T gear.

o Remove the 40T gear, Item D, turn it around, and
put it back on the shaft.

4. To set the gears in the 40T/127T X 120T/40T config-

uration, remove the slot head screw shown in Figure
59, Item C.

» Loosen hex nuts, Items G & E, and the cap screw,
Item F, shown in Figure 59 and drop the large
gear set out of its mesh.

o Remove the 40T gear, Item D, turn it around, and
put it back on the shaft.

5. Replace the fasteners that hold the gears in place.

DO NOT overtighten. Overtightening will make them
difficult to remove.

6. Move the large gears until they mesh with the small-

er gears. Make sure there is a backlash of 0.002"-
0.003" between gears and tighten the cap screw and
hex nut to hold the gears in place.

Note: Setting the gears too tight will cause exces-
sive wear and noise, setting the gears too loose may
cause slippage and possibly break gear teeth.

7. Close the end cover door and connect the power.

-34-

h \.I
I
g e
I —
S |
1 4%
f.q “‘ﬂ. 10 } 1
g 'y
AL
T g C
'y Y b
:‘ S
3 — 3 F
-
= .':.- /.—_.\
' i 1]
< |
% 2
)
E ! -
; “
=
!!'
tey

Figure 59. Gear change locations.



M1019 132" x 40" Gear Head Lathe

Threading Operation

To cut threads, do these steps:

1. Set the compound rest to the appropriate angle
for the given thread you want to cut. For a Unified
National Series (UNF) thread, this is 29° off of verti-
cal to the spindle axis.

2. Set the tool tip perpendicular to the workpiece and
center it vertically.

3. Make sure the thread dial (Figure 60) is engaged
with the lead screw. If not, use a hex wrench to
loosen the screw and rotate the thread dial until the

gear engages with the lead screw, then tighten the N }

screw to hold the dial in place. Figure 60. Half nut and thread dial
locations.

4, Select the RPM you want to use. A slower RPM will

give you more time to react, especially if threading
over a short distance or threading up to a shoulder. Indicator Scale
5. Examine the thread charts (inch or metric) and set TPl Scale TPl Scale
the feedrate selectors as explained on Page 33. 4 1-4 24 1-8
41/, 1 26 10r3
6. Turn ON the spindle to verify settings. Check to see 5 1 28 1-4
that the lead screw is turning and verify that the 52 1 32 1-8 o
carriage moves in the correct direction by engaging 6 Tor3 36 1-4 )
the half nut lever shown in Figure 60. 6'/2 1 38 1or3 %
7 1 40 1-8 J_>|
7. Once you are confident the settings are correct, dis- 8 1-8 44 1-4 o
engage the half nut and turn OFF the spindle. 9 1 46 1o0r3 5,
91/, 1 48 1-8
8. Examine the thread dial chart to determine which 10 1or3 52 1-4
numbers on the thread dial will engage the half nut. 11 1 56 1-8
111/, 1 64 1-8
Note: To maintain accuracy and consistency, engage 12 1-4 72 1-8
the half nut on the same mark on each pass. Failure 13 1 76 1-4
to start on the same number each time may lead to 14 1or3 80 1-8
cutting off the thread made in the previous pass. 16 1-8 88 1-8
18 10r3 92 1-4
9. If cutting metric threads, you will not use the thread 19 1 % 1-8
dial. Once the half nut is engaged, you must leave it 20 1.4 104 P
engaged until the threads are complete. ) Tor3 112 1.8
23 1

ACAUTION Figure 61. Thread dial chart.

DO NOT engage the half nut when spindle is operat-
ing at over 200 RPM's. Disregarding this warning may
cause damage to the leadscrew and bearings.

-35-



L
O
=z
<
z
L
[
=
<
=

M1019 132" x 40" Gear Head Lathe

MAINTENANCE

General

Regular periodic maintenance on your SHOP FOX®
Model M1019 will ensure its optimum performance. Make
a habit of inspecting your machine each time you use it.

Check for the following conditions and repair or
replace when necessary:

Loose mounting bolts.

Worn switch or safety features.

Worn or damaged cords and plugs.

Damaged V-belt.

Any other condition that could hamper the safe
operation of this machine.

Cleaning

Make sure to disconnect the lathe before cleaning it.
Clean your machine every day or more often as needed.
Remove chips as they accumulate. Chips left on the
machine soaked with water based coolant will invite
oxidation and gummy residue to build up around mov-
ing parts. Preventative measures like this will help keep
your lathe running smoothly. Always be safe and respon-
sible with the use and disposal of cleaning products.

Lubrication

The headstock and apron use SAE 20W or an ISO 68 non-
detergent gear oil or an equivalent lubricant. The oil level
should be kept at the indicator mark in the sight glasses,
as shown in Figures 62 & 63. After three months of
operation, drain the oil completely and refill. After the
initial complete oil change, change the headstock oil on
an annual basis or more frequently if heavier machine use
requires it.

Maintenance Schedule

Every 6-8 Hours of Running Time:

e Lubricate all ball fittings.
e Clean and wipe down lathe.

Every Year:

» Replace headstock and apron gear oil.
« Inspect V-Belt and replace if needed.

-36-

AWARNING

23

MAKE SURE that your machine is
unplugged during all maintenance pro-
cedures! If this warning is ignored, seri-
ous personal injury may occur.

Headstock Qil
Sight Glass

f’ Headstock
| Oil Drain

-

Figure 62. Headstock oil sight, filler, and
drain locations.

Apron Oil
Fill

© 1 |
Q & Apron Oil
¢ i' Sight Glass

= N

Figure 63. Apron oil sight, filler, and
drain locations.



M1019 132" x 40" Gear Head Lathe

Ball fittings are responsible for the majority of the machine
lubrication. To lubricate ball fittings, clean the outside of
the ball fitting, depress the ball with the tip of the oil can
nozzle and squirt a little oil inside the fitting.

To lubricate the following areas, do these steps every
day:

1. Wipe off the oil port before and after oiling to keep
out contaminants.

2. Oil the areas listed below with one to two shots
of SAE 20W non-detergent oil or equivalent. Some
areas may require fewer or more shots depending on
use. These areas include:

A. Gearbox Input Shaft: Remove end access panel
and oil the gearbox input shaft (see Figure 62).

B. Quick Change Gearbox: Remove the gearbox
cover plate as shown in Figure 64 and oil each
recessed hole (five to six drops).

C. Apron: Lubricate two oil ports on apron top (see
Figure 65).

D. Cross Slide: Lubricate three oil ports (see
Figure 65).

E. Cross Slide Handle: Lubricate one oil port (see
Figure 65).

F. Compound Rest: Lubricate three oil ports (see
Figure 65).

G. Carriage: Lubricate two oil ports. One of the
ports is on top of the longitudinal handwheel
(see Figure 65).

H. Thread Dial Indicator: Lubricate one oil port
(see Figure 65).

I. Tailstock: Lubricate three oil ports (see Figure
66).

J. Lead Screw and Feed Rod: Lubricate two oil
ports (see Figure 66).

3. Coat the chuck scroll and chuck jaw scroll teeth
with #2 lithium grease. Apply a light film of 20W oil
to the spindle camlocks and chuck body. DO NOT
apply any lubrication to the clamping surfaces.

-37-

Figure 66. Tailstock ball fittings.

NOTICE

Failure to follow lubrication guidelines
will lead to rapid deterioration of
lathe components.

=
>
2
_|
m
Z
>
z
o
m




M1019 132" x 40" Gear Head Lathe

SERVICE

General

This section covers the most common service adjustments
or procedures that may need to be made during the life
of your machine.

If you require additional machine service not included
in this section, please contact Woodstock International
Technical Support at (360) 734-3482 or send e-mail to

tech-support@shopfox.biz.

Cross Feed Backlash

Backlash is the amount of play found in a lead screw.

It can be found by turning the cross slide handwheel in
one direction, and then turning the handwheel the other
direction. When the cross slide begins to move, the back-
lash has been taken up.

To adjust the backlash, do these steps:

1. Feed the cross slide toward the operator until it
reaches the end of its travel.

2. Remove the cap screw that secures the cross slide
leadscrew nut (see Figure 67).

3. Rotate the cross slide handle to feed the leadscrew
nut out from under the cross slide as shown in
Figure 68.

4. Tighten the backlash adjustment cap screw shown in
Figure 68 in small increments.

5. Test after each adjustment until the backlash
amount is acceptable.

Note: Avoid overtightening the backlash adjustment
cap screw. Overtightening will cause excessive wear
to the sliding block and lead screw.

6. Feed the leadscrew nut back under the cross slide
and replace the cap screw removed in Step 1.

-38-

AWARNING
59

MAKE SURE that your machine is
unplugged during all service proce-
dures! If this warning is ignored, seri-
ous personal injury may occur.

Cap Screw for Securing |
Leadscrew

Figure 67. Cap screw for securing the
leadscrew.

Leadscrew Nut e e

N

: Cap Screw o

Figure 68. Leadscrew nut.

l Backlash Adjustment Bemg




M1019 132" x 40" Gear Head Lathe

Gibs
The saddle, cross feed, compound rest, and tailstock lock
can all be adjusted on the Model M1019 lathe.

Note: When adjusting gibs, keep in mind that the goal of
gib adjustment is to remove sloppiness without causing
the slides to bind. Loose gibs may cause poor finishes on
the workpiece and may cause undue wear on the slide.
Over-tightening may cause premature wear on the slide,
lead screw, and nut.

To adjust the saddle gib, do these steps:

1. Hold the set screws with a hex wrench and then
loosen the four hex nuts found at the bottom rear of
the cross slide. Back each hex nut off one full turn
(see Figure 69).

2. Turn the set screws with a hex wrench until a slight
resistance is felt. DO NOT overtighten.

3. Move the carriage with the handwheel to feel the
current drag. Adjust the set screws until the desired
drag is achieved.

Note: Overtightening will cause excessive premature
wear on the gibs.

4. Hold the set screws in place and tighten the hex
nuts.

To adjust the cross slide gib, do these steps:

1. Loosen the rear gib screw approximately one turn.
(see Figure 70).

2. Tighten the front gib screw a quarter turn (see
Figure 71).

3. Turn the cross feed handwheel to feel the current
drag and adjust the front screw until the desired
drag is achieved.

To adjust the compound rest gib, do these steps:

1. Loosen the rear gib screw approximately one turn.

2. Tighten the front gib screw a quarter turn.

3. Turn the cross feed handwheel to feel the current

drag and adjust the front screw until the desired
drag is achieved.

-39-

Rear Gib Screw

Figure 70. Rear cross feed gib screw.

Front Compound —
Rest Gib Screw __

\

Front Cross Slide
Gib Screw

Ve e . Y
Figure 71. Front cross feed gib screw.




M1019 132" x 40" Gear Head Lathe

To adjust the tailstock lock, do these steps:

1.

Move the tailstock lock handle to the unlocked posi-

tion.

Slide the tailstock to an area that will allow access
to the hex nut under the tailstock block.

Tighten the tailstock hex nut '/4 turn. Test to see
that sufficient clamping pressure is applied so the
tailstock will not move. Repeat as necessary (see
Figure 72).

Replacing V-Belt

To replace the V-belts on the lathe, do these steps:

1.

2.

DISCONNECT THE POWER TO THE LATHE!
Remove the backsplash from the back of the lathe.

Remove the end cover on the headstock and the
pulley cover.

Remove the tension off the old V-belts by loosening
the motor mount bolts (Figure 73) and sliding the
motor up.

Remove the old belts and install the new ones.
Always replace these belts in pairs.

Pull down on the motor and tighten the motor
mount bolts.

Test the V-belt tension by applying approximately 8
Lbs. of force to the belts. When correctly tensioned
this will cause approximately 3/4" of deflection.

Replace the pulley cover, the end cover, and the

backsplash. Then reconnect the machine to its
power source.

-40-

Hex Nut
is Under
Tailstock

Figure 72. Tailstock nut and gib
adjustment.

W i)

Motor
Mount
Hex Nut

3

Figure 73. V-belt adjustments.



M1019 132" x 40" Gear Head Lathe

Jog Power
Button Button
Motor Direction Emergency

Contactor A Stop Button

Motor Direction
Contactor B

Transformer

220/110V

Direction
Selection
Contactor

Terminal Bar

Emergency
Stop Button
MoctortD1rtectLon Jog
ontactor Button
Spindle
Motor Direction ON{ OFF
Contactor B Switch
Direction
Selection
Contactor
= Power
Button
Figure 75. M1019 Electrical schematic.
Transformer

220/110V

? Lo

TOP CONNECTIONS BOTTOM CONNECTIONS

Figure 76. M1019 Motor wiring diagram.
-41-



M1019 132" x 40" Gear Head Lathe

unplugged and moving parts have come to a complete stop.

Troubleshooting

This section covers the most common lathe problems. DO NOT make any adjustments until the lathe is

SYMPTOM POSSIBLE CAUSE CORRECTIVE ACTION
Motor will not start. 1. Low voltage. 1. Check power supply for proper voltage.
2. Open circuit in motor or loose 2. Inspect all lead connections on motor and magnetic
connections. switch for loose or open connections.
3. Faulty start capacitor. 3. Replace start capacitor.
Fuses or circuit breakers 1. Short circuit in line cord or plug. 1. Inspect cord or plug for damaged insulation and
trip open. shorted wires and replace extension cord.
2. Short circuit in motor or loose 2. Inspect all connections on motor for loose or
connections. shorted terminals or worn insulation.
3. Incorrect fuses or circuit breakers | 3. Install correct fuses or circuit breakers.
in power supply.
Motor overheats. 1. Motor overloaded. 1. Reduce load on motor.
2. Air circulation through the motor |2. Clean out motor to provide normal air circulation.
restricted.
Carriage hard to move. 1. Carriage lock is tightened down. 1. Check to make sure table locks are fully released.
2. Chips have loaded up on bedways. | 2. Frequently clean away chips that load up during
turning operations.
3. Bedways are dry and in need of 3. Lubricate bedways and handles.
lubrication.
4. Longitudinal stops are interfering. |4. Check to make sure that stops are floating and not
hitting the center stop.
5. Gibs are too tight. 5. Loosen gib screw(s) slightly.
Loud, repetitious noise 1. Chuck is hitting the carriage or 1. Shut lathe OFF! Hit emergency stop button or step
coming from machine. tool post. on foot pedal.
Machine is loud when 1. Excessive depth of cut. 1. Decrease depth of cut.
cutting. Overheats or bogs | 2. RPM or Feedrate wrong for 2. Refer to RPM Feedrate chart for appropriate rates.
down in the cut. operation.
3. Dull cutters. 3. Sharpen or replace cutters.
Tailstock quill will not 1. Quill lock is tightened down. 1. Unlock.
feed out of tailstock.
Bad surface finish. 1. Wrong RPM or feedrate. 1. Adjust for appropriate RPM and feedrate.
2. Dull tooling or poor tool selection. | 2. Sharpen tooling or select a better tool for the
intended operation.
3. Too much play in gibs. 3. Tighten gibs.
Gear change levers will 1. Gears not aligned in headstock. 1. Rotate spindle by hand until gear falls into place.
not shift into position.
Can't remove tapered tool | 1. Quill had not retracted all the way | 1. Turn the quill handwheel until it forces taper out
from quill. back into the tailstock. of quill.
2. Debris was not removed from 2. Always make sure that taper surfaces are clean.

taper before inserting into quill.




M1019 132" x 40" Gear Head Lathe

PARTS

Gearbox Assembly

53

-43-




M1019 132" x 40" Gear Head Lathe

o w\n ;
A

Gearbox Breakdown
\




M1019 132" x 40" Gear Head Lathe

Selector Lever Assembly

SR

75

-45-




M1019 132" x 40" Gear Head Lathe

Change Gear Assembly

= ST
40 A9 41

A\
97

2\

S o

108 % 2\ 5
=28 :

Y=

f > |t

!
N .

Vi

-46-



M1019 132" x 40" Gear Head Lathe

Gearbox Parts

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

1 XM1019001 GEARBOX CASTING 51 XM1019051 HANDLE

2 XM1019002  |LOCK COLLAR 52 XM1019052  |GEAR 30T

3 XM1019003  |COLLAR 53 XM1019053  |PLATE W/FEED CHART
4 XM1019004 |COVER 54 XM10190654 |COLLAR

5 XM1019005  |BEARING CAP 56 XM10190656 |STUD M10-1.5 X 60

6 XM1019006  |BRACKET 58 XPW04M FLAT WASHER 10MM

7 XM1019007  |LEVER ARM 62 XM1019062  |COVER SLEEVE

8 XM1019008 |GEARBOX COVER 63 XM1019063  |COLLAR

9 XM1019009  |HANDLE BODY 64 XM1019064  |BUSHING

10 XM1019010  |HANDLE BODY 65 XM1019065  |SLIP FITTING

11 XM1019011 LEVER SHAFT 66 XM1019066  |COLLAR

12 XM1019012  |GEAR Il 28T 67 XM1019067  |COLLAR

13 XM1019013  |GEAR 11 26T 69 XM1019069  |TAPER PIN 3 X 32

14 XM1019014  |GEAR| 70 XM1019070  |HANDLE

15 XM1019015  |GEAR VI 23T 73 XM1019073  |COVER

16 XM1019016  |GEAR IV 22T 75 XM1019075  |PLUG

17 XM1019017  |GEAR Il 20T 76 XPBO4M HEX BOLT Mé6-1 X 10
18 XM1019018  |GEAR 11 18T 77 XPNO2ZM HEX NUT M10-1.5

19 XM1019019  |GEAR 1 16T 78 XPNO2ZM HEX NUT M10-1.5

20 XM1019020  |GEAR 16T 79 XPNO1M HEX NUT Mé6-1

21 XM1019021 GEAR 32/16T 80 XPSBO2M CAP SCREW Mé6-1 X 20
22 XM1019022  |COVER 81 XPSBO1M CAP SCREW M6-1 X 16
23 XM1019023  |GEAR 16T 82 XPSB40M CAP SCREW M8-1.25 X 35
24 XM1019024  |SHAFT 84 XPSSO7M SET SCREW M5-.8 X5
25 XM1019025  |SHAFT 85 XPSS31M SET SCREW M5-.8 X 8
26 XM1019026  |GEAR 32/16T 86 XPFHO5M FLAT HD SCREW M5-.8 X 12
27 XM1019027  |COVER 87 XPWO1M FLAT WASHER 8MM

28 XM1019028  |GEAR 82/16T 88 XPW04M FLAT WASHER 10MM
29 XM1019029  |SHAFT 89 XPRP52M ROLL PIN 6 X 16

30 XM1019030  |SHAFT 91 XPRP70M ROLL PIN5 X 18

31 XM1019031 GEAR 40T 92 XPRP27M ROLL PIN 5 X 28

32 XM1019032  |BEARING BRIDGE 93 XPRP45M ROLL PIN 5 X 32

33 XM1019033  |COLLAR 94 XPRP28M ROLL PIN 5 X 40

34 XM1019034  |GEAR 40T 96 XPR23M INT RETAINING RING 40MM
35 XM1019035  |COLLAR 97 XM1019097  |EXT RETAINING RING 55MM
36 XM1019036  |SHAFT COVER 99 XPKO5M KEY 4 X4 X 10

37 XM1019037  |COLLAR 100 [XPK47M KEY 4 X4 X 15

38 XM1019038  |SPECIAL SCREW 101 [XPK68M KEY 4 X4 X 40

39 XM1019039  |COLLAR 102 [XM1019102 [KEY 4X 4 X 75

40 XM1019040  |GEAR 120T 103 [XPK20M KEY 5 X5X 15

41 XM1019041 GEAR 127T 104  [XM1019104 |KEY 6 X6 X 18

42 XM1019042  |LEVER 105 [XP8103 THRUST BEARING 8103
43 XM1019043  |GEAR 24T 106  [XP6002 BALL BEARING 2G80102
44 XM1019044  |SHAFT 107  |[XP6003 BALL BEARING 60103
45 XM1019045  |GEAR 24T 108  [XP6203 BALL BEARING 60203
46 XM1019046  |SHAFT 109  [XM1019109  [COMPRESSION SPRING
47 XM1019047  |GEAR 32T 110  [XM1019110  |EXTENSION SPRING

48 XM1019048  |SHAFT 111 [XM1019111 STEEL BALL 5MM

49 XM1019049  |SHAFT 112 [XM1019112  [OILER 6MM

50 XM1019050  |THREADED PIN 113 [XPSSO05M SET SCREW M5-.8 X 10

-47-




kS AV
M1019 132" x 40" Gear Head Lathe

Gearbox Case




M1019 132" x 40" Gear Head Lathe

Headstock Gear Breakdown 1

-49-




kS AV
M1019 132" x 40" Gear Head Lathe

Headstock Gear Breakdown 2




M1019 132" x 40" Gear Head Lathe

Headstock Parts List

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

201 |XM1019201 COLLAR 235 |[XM1019235 |GEAR 46T

202 |XM1019202  |COLLAR 236 |XM1019236  |GEAR 38T

203 |XM1019203  |REAR COVER 237  |XM1019237  |COLLAR

204  |[XM1019204 |REAR COVER 238  |XM1019238  |GEAR 26T

205 |XM1019205 |PULLEY 239  |[XM1019239  |GEAR 34T

206 |XM1019206 [PLUG 240  |XM1019240 |GEAR 53T

207  |XM1019207  |MAIN CASTING 241 | XM1019241 PLUG

208 |XM1019208 |FRONT COVER 242 |XM1019242  |GEAR 74T

209  [XM1019209  [SHIFT LEVER 243 |XM1019243  |GEAR 37T

210  |XM1019210  [SHAFT HOUSING 244  |XM1019244  |SPINDLE

211 [ XM1019211 COVER 245  |[XM1019245 |COMPRESSION SPRING
212 |XM1019212  |HANDLE BODY 246 |XM1019246  |LOCKING PIN

213 |[XM1019213  |[SHAFT COLLAR 247  |XM1019247 |[CAM

214 |[XM1019214  |HANDLE BODY 248  |XM1019248  |SHAFT

215 |XM1019215  |HANDLE BLOCK 249  |XM1019249  |GEAR FEED CHART
216 |XM1019216  |HUB 250 |XM1019250 |GEAR 51T

217 |XM1019217  |GEAR 37T 251 | XM1019251 COLLAR

218  |XM1019218  [SPACER 252 |[XM1019252  |SHAFT

219 |[XM1019219  [SPACER 253 |XM1019253  |GEAR 30T

220 |XM1019220  [SPACER 254  |[XM1019254  |SHAFT

221 |XM1019221 GEAR 40T 255  |[XM1019255  |SHAFT

222 | XPWO6M FLAT WASHER 12ZMM 256  |XM1019256  |FLAT WASHER 30MM
223 |XM1019223  |GEAR 37T 257  |XM1019257  |GEAR SHAFT

224  |XM1019224  |ROUND NUT 259  |XPSB31M CAP SCREW M8-1.25 X 25
225 |XM1019225  |GEAR 43T 264  |XM1019264 |HANDLE

226  |XM1019226  |GEAR 51T 265 |XM1019265 |[HANDLE

227  |XM1019227  [SPACER 266 |XM1019266  |HANDLE SHAFT
228 |[XM1019228  |GEAR SHAFT 16T 267 |XM1019267 |COLLAR

229  |XM1019229 |COVER 268 |XM1019268  [SHIFT FORK

230  |XM1019230  [SPACER 269  |XM1019269  [SHIFT FORK

231 |XM1019231 SHAFT 273 |[XM1019273  |GASKET

232 |XM1019232  [SPACER 274 |[XM1019274  |GASKET

233 |XM1019233  |COLLAR W/GEAR 21T 275  |[XM1019275  |GASKET

234  |XM1019234  |GEAR 29T

-51-




P

PO

GO

5

M1019 132" x 40" Gear Head Lathe

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

276 |[XM1019276  |GASKET 320 |XPR43M EXT RETAINING RING 50MM
277  |XM1019277  |GASKET 321 |XPR44M EXT RETAINING RING 72MM
278  |XM1019278  |GASKET 322 |XM1019322  |E-CLIP 42MM

279  |XM1019279  |OIL SEAL 323 |XM1019323  |BALL BEARING 700477

280 [XM1019280 |OIL SEAL 324  |XP6204 BALL BEARING 620477

282  |[XM1019282  |OIL SIGHT GLASS 325 |XP6203 BALL BEARING 620377

284  |XPSB23M CAP SCREW M4-.7 X 12 326 |XP6204 BALL BEARING 620477

285  [XPSB24M CAP SCREW M5-.8 X 16 327 |XM1019327  |BEARING 7210ZZ

286  [XPSB26M CAP SCREW M6-1 X 12 328 |XM1019328 |BEARING 7212D

287  |XPSB14M CAP SCREW M8-1.25 X 20 329 |XM1019329  |STEEL BALL 5MM

288  |XPSBO2M CAP SCREW Mé6-1 X 20 330  |XM1019111 STEEL BALL 6MM

289  [XPSBO6M CAP SCREW Mé6-1 X 25 333  |XM1019333 |O-RING 2.4 X 14

293 |XPSS04M SET SCREW Mé6-1 X 12 334 |XM1019334 |O-RING 2.4 X 20

295  |XPSS20M SET SCREW M8-1.25 X 8 335 |XM1019335 |O-RING 2.4 X 25

296  [XPSS16M SET SCREW M8-1.25 X 10 336  |XM1019336  |O-RING 3.1 X 30

297  |XPSS14M SET SCREW M8-1.25 X 12 337 |XM1019337 |O-RING 3.1 X 40

298  |XPSSO6M SET SCREW M8-1.25 X 16 338 |XM1019338 |O-RING 3.1 X 47

299  [XPSB45M CAP SCREW M8-1.25 X 45 339  |XM1019339  |COMPRESSION SPRING

300 |XPSO7M PHLP HD SCR M4-.7 X 8 340 |XM1019340 |COMPRESSION SPRING

302 |XPNO9M HEX NUT M12-1.75 341 |XM1019341 COMPRESSION SPRING

303  |XPK20M KEY 5 X5X 15 342 |XM1019342  |SHIFT HUB

304  |XPK14M KEY 5 X5X 18 343 |XM1019343  |BRASS PIPE (NOT SHOWN)
305 |XPK36M KEY 5 X5 X 50 347 |XM1019347  |LEVER SLEEVE

306  |XPK11M KEY 6 X 6 X 40 348 |XM1019348  |V-BELT VB-A32

307  |XPK44M KEY 6 X 6 X 50 349  |XM1019349  |MOTOR

308  |XPK49M KEY 6 X 6 X 55 350 |XM1019350 |MOTOR FAN COVER

309  |XPK50M KEY 6 X 6 X 120 351 |XM1019351 MOTOR FAN

310 |XPK51M KEY 8 X8 X 18 352 |XM1019352  |START CAPACITOR 200MF 250V
311 |XPK34M KEY 5 X5 X 20 353  |XM1019353  |RUN CAPACITOR 20MF 440V
313 |XPRP44M ROLL PIN 3 X 10 354 |XM1019354 |CAPACITOR COVER

314 |XPRPO1M ROLL PIN 4 X 18 356  |XM1019356  |MOTOR ELECTRICAL BOX
316 | XPRP45M ROLL PIN 5 X 32 357 |XM1019357 |MOTOR PULLEY

317 |XPRO9M EXT RETAINING RING 20MM 358 |XM1019358 |MOTOR MOUNT

319 |XPEC11M EXT RETAINING RING 35MM

-52-




[\
S
S
~
o
3
h
| S
S
(%}
O
(S)
~
x
x
™M
~—
(2]
~
=
~—
<

Lathe Bed




P

§HO

5

PO
®

M1019 132" x 40" Gear Head Lathe

Lathe Bed

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

403  |XM1019403  |BED 441 | XM1019441 PLUG

404 |XM1019404 [GAP 442  |XM1019442  [PLUG

406  |XM1019406  [BRACKET 443  |XM1019443  [THREADED SHAFT

407  |XM1019407  [BRACKET 444  |XM1019444 [COVER

409  |XM1019409 |COLLAR 445  |XM1019445  |LOCK KNOB M8-1.25

410  |XM1019410 [HANDLE BODY 446  |XPSS31M SET SCREW M5-.8 X 8
411 [XM1019411 RACK 447 | XPSSO06M SET SCREW M8-1.25 X 16
413 |XM1019413  [RACK 449 | XPSB47M CAP SCREW M10-1.5 X 40
416  |XM1019416  |LEAD SCREW 451 |XPSBO2M CAP SCREW Mé6-1 X 20
419  |XM1019419  [FEED ROD 452 |XPSB60M CAP SCREW M8-1.25 X 55
422 |XM1019422  [SHAFT 453  |XPNO3M HEX NUT M8-1.25

423 |XM1019423  |COLLAR 454 | XPSS19M SET SCREW M8-1.25 X 30
424 |XM1019424  [SHAFT 455 |XPB38M HEX BOLT M12-1.75 X 60
425 |XM1019425  [HANDLE SHAFT 459  |XM1019459  [ROUND PIN 6 X 25

426  |XM1019426  |BRAKE RING 461  |XPRP46M ROLL PIN 6 X 28

427  |XM1019427  |COLLAR 462 | XPRP34M ROLL PIN 6 X 55

428 |XM1019428  [SPECIAL KEY 4 X 35 467  |XM1019467  [COMPRESSION SPRING
439  |XM1019439  [ROUND KNOB M10-1.5 468 |XM1019468 [OIL PORT 8MM

440 |XM1019440 [PLUG

-54-




M1019 132" x 40" Gear Head Lathe

Apron Assembly

588 573
574 dg 56
\ p

-55-




M1019 132" x 40" Gear Head Lathe

Apron Gears

556




M1019 132" x 40" Gear Head Lathe

Thread Dial Assembly

o N
< >/\‘
%*T)A «9

1@

-57-




P

PO

GO

5

M1019 132" x 40" Gear Head Lathe

Apron Parts

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

501 |XM1019501 APRON CASTING 553  |XM1019553  |HANDLE

502 |XM1019502  |HANDWHEEL 554 |XM1019554 |PLUG "A"

503 |XM1019503  |BOX 555 |XM1019555 |PLUG "B"

504 |XM1019504 |COVER 556  |XM1019556  |HANDLE

505 |XM1019505 |THREADING DIAL BODY 557 |XM1019557  |COMPRESSION SPRING
506 |XM1019506 |SPACER 558 |XM1019558 |COMPRESSION SPRING
507 |XM1019507 |GIB 559 |XPK15M KEY 5 X 5X 35

508 |XM1019508 |HANDLE BODY 560 |XPSB33M CAP SCREW M5-.8 X 12
509 |XM1019509  |HANDLE SHAFT 561 |XM1019561 HUB

510 |XM1019510 |INDEX RING 562  |XPSB26M CAP SCREW M6-1 X 12
511 |XM1019511 COVER 563 |XPSBO1M CAP SCREW Mé6-1 X 16
512 |XM1019512  |SHAFT 564 |XPSBO6M CAP SCREW M6-1 X 25
513  |XM1019513  |GEAR PIN 60T 565 |XPSB13M CAP SCREW M8-1.25 X 30
514 |XM1019514  |GEAR SHAFT 18T 566  |XPSBO5M CAP SCREW M8-1.25 X 50
515 |XM1019515 |GEAR 60T 567 |XPSB24M CAP SCREW M5-.8 X 16
516  |XM1019516  |SHAFT 568 |XPSB26M CAP SCREW M6-1 X 12
517  |XM1019517 |COVER 569 |XPSB04M CAP SCREW Mé6-1 X 10
518 |XM1019518 |GEAR 30T 570 |XPSS26M SET SCREW M5-.8 X 6
519 |XM1019519  |GEAR 46T 571 |XPSS02M SET SCREW Mé6-1 X 6
522 |XM1019522  |GEAR 63T 572 |XPSSO1M SET SCREW Mé6-1 X 10
523 |XM1019523  |SHIFT FORK 573 |XPSS34M SET SCREW M5-.8 X 16
524 |XM1019524  |SHIFT LEVER 574  |XPSS29M SET SCREW Mé6-1 X 35
525 |XM1019525  [SHIFT HANDLE 575 |XPSSO1M SET SCREW Mé6-1 X 10
526 |XM1019526  |GEAR 40T 576  |XM1019576  |BRACKET

528 |XM1019528  |BRACKET 577 |XPSB26M CAP SCREW M6-1 X 12
529 |XM1019529  |HALF NUT 578 |XPRP16M ROLL PIN 3 X 25

530 |XM1019530 |WORM 579  |XPRPO3M ROLL PIN 5 X 20

531 |XM1019531 GEAR 22T 580 |XPRPO5M ROLL PIN 5 X 30

532 |XM1019532  |SHAFT 581 |XPRP45M ROLL PIN 5 X 32

533 |XM1019533 |GEAR 18T 582  |XPRP49M ROLL PIN 5 X 25

534 |XM1019534  |SHAFT 583 |XM1019583 |ROLL PIN 8 X 12

535 |XM1019535 |THREADING DIAL SHAFT 584 |XM1019468 |OILER 8MM

538 |XM1019538 |GEAR 32T 586 | XPLWO4M LOCK WASHER 8MM
539 |XM1019539  [SPACER 587  |XPNO6M HEX NUT M5-.8

540 |XM1019540 |BAR 588 |XPNO1M HEX NUT Mé-1

541  |XM1019541 SPECIAL BOLT M8-1.25 X 13 589 |XPNO3M HEX NUT M8-1.25

542 | XPWO3M FLAT WASHER 6MM 591  |XM1019591 RIVET 3 X 8

543 | XPWO3M FLAT WASHER 6MM 592 |XM1019592 |O-RING 20 X 2.4

544 | XPWO3M FLAT WASHER 6MM 595 |XPK14M KEY 5 X5X 18

550 |XM1019550 |OIL SIGHT COLLAR 596 |XM1019111 STEEL BALL 5MM

551  |XM1019551 OIL SIGHT COLLAR 597  |XPW04M FLAT WASHER 10MM
552 |XM1019552  |OIL SIGHT 598 |XM1019598 |PLUG M10-1.5X 1

-H8-




M1019 132" x 40" Gear Head Lathe

Carriage Assembly

602

g\/ é 608 > 627 NM 659




o — —

v
S
S
~
©
S
)
I
I
S
v
O
S)
~
x
N
™M
~—
(o)
by
=
~
S

-60-

617

Cross Slide Assembly




M1019 132" x 40" Gear Head Lathe

Carriage Parts

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

601  |XM1019601 SADDLE 643  |[XM1019643  |THRUST BEARING 8102
602 |[XM1019602  |CROSS SLIDE 644  |XPSO2M PHLP HD SCR M4-.7 X 12
603  |[XM1019603  |SWIVEL SLIDE 646  [XPBO9M HEX BOLT M8-1.25 X 20
604 |XM1019604 |TOP SLIDE 647  |XPBO9M HEX BOLT M8-1.25 X 20
605 |XM1019605 |COLLAR 648  |XPSBO1M CAP SCREW Mé6-1 X 16
606  [XM1019606 |GIB 649  |XPSBO2M CAP SCREW Mé6-1 X 20
607 |XM1019607 |HUB 650 |XPSBO6M CAP SCREW M6-1 X 25
608 |XM1019608 |STRIP 652  |XPSB11M CAP SCREW M8-1.25 X 16
609 [XM1019609 |GIB 653  [XPSS0ZM SET SCREW Mé6-1 X 6

610 |XM1019610 |STRIP 654  |XPSSO3M SET SCREW Mé6-1 X 8

611 |[XM1019611 FRONT STRIP 655  [XPSSO1M SET SCREW Mé6-1 X 10
612  |[XM1019612  |SPECIAL T-BOLT 656  [XPSS11M SET SCREW Mé6-1 X 16
613  [XM1019613  |HANDLE BASE 657  |XPSS20M SET SCREW M8-1.25 X 8
614 |XM1019614  |HANDLE SHAFT 658  |XPSS16M SET SCREW M8-1.25 X 10
615 |XM1019615 |STOP 659 [XPNO1M HEX NUT Mé-1

616  |[XM1019616  |LEAD SCREW 661 | XPWO1M FLAT WASHER 8MM

617 |[XM1019617  |INDEX RING 662 |XM1019662 |TOOL LOCK SCR M10-1.5 X 40
618 [XM1019618 |HANDCRANK 663 [XM1019663 |COMPRESSION SPRING
619  |XM1019619  |HANDLE 664 |XM1019468 |OILER 8MM

620 |XM1019620 |COLLAR 666 | XPRPO2M ROLL PIN 3 X 16

623 | XPNO9IM HEX NUT M12-1.75 667 |XM1019667 |GEAR

624 |[XM1019624  |INDEX RING 669 |XP51101 THRUST BEARING 51101
625 |XM1019625 |PLATE 670 |XPSB11M CAP SCREW M8-1.25 X 16
627 |XM1019627 |PLATE 671  |XM1019671 HANDLE

628 |XM1019628 |LEAD SCREW 672  |[XM1019672  |COMPOUND HANDWHEEL
629 |XM1019629  |BEVELED COLLAR 673  |[XM1019673  |SPACER

630 |XM1019630 |POST BASE 674  |XPK48M KEY 4 X4 X 20

631  |[XM1019631 GIB ADJUSTING SCREW 675  |XPSS45M SET SCREW M3-.5X 6
632 |[XM1019632  |GIB ADJUSTING SCREW 676  |XPK12ZM KEY 5 X 5X 30

634 |XM1019634 |GIB STRIP 677  |XP51101 THRUST BEARING 51101
635 [XM1019635 |T-BOLT M8-1X 42 678 |XM1019678  |BEARING HOUSING

636  |[XM1019636  |BLOCK 679 |XM1019679  |BEARING DUST COVER
637 |[XM1019637 |LEADSCREW NUT 680 |XM1019680 |SPACER

638 |XM1019638 |HANDLE 681  |XM1019681 TAB WASHER

639 [XM1019639  |WIPER 682 |[XM1019682  |SPANNER NUT

640 |XM1019640 |WIPER 683  |XPSB31M CAP SCREW M8-1.25 X 25

-61-




M1019 132" x 40" Gear Head Lathe

Tailstock Assembly

721

729

NS B
RN N an

735




M1019 132" x 40" Gear Head Lathe

Tailstock Lock Assembly

730

720

705

704




PO
===

§HO

:

e
0

M1019 132" x 40" Gear Head Lathe

Tailstock Parts

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

701 |[XM1019701 TAILSTOCK CASTING 723 |XM1019723  |PIVOT BLOCK

702 |[XM1019702  |FLANGE COVER 726  |XM1019726  |HANDLE

703  |[XM1019703  |HANDWHEEL 729  |XM1019729  |HANDLE M8-1.25

704 |XM1019704 |CLAMP PLATE 730  |[XM1019730  |HANDLE M10-1.5

705 |XM1019705 |BASE 731 [XPSB17M CAP SCREW M4-.7 X 10
707  |XM1019707  |QUILL 732 |[XPSBO1M CAP SCREW M6-1 X 16
708 |XM1019708 |LEADSCREW 733 |XPSS57M SET SCREW M5-.8 X 20
709 | XPWO3M FLAT WASHER 6MM 734 |XPSSO1M SET SCREW Mé6-1 X 10
710  [XM1019710  |BTN HD CAP SCR M8-1.25 X 28 735 |XM1019735  |SET SCREW M10-1.5 X 45
711 |[XM1019711 SPECIAL SCREW M8-1.25 X 32 736 |XM1019736  |SET SCREW M8-1.25 X 35
712 |[XM1019712  |HANDLE SHAFT 737 [XPNO3M HEX NUT M8-1.25

713 |[XM1019713  |LOCKING SHAFT 738  [XPNO9M HEX NUT M12-1.75

714 |[XM1019714 | THREADED STOP PIN M8-1.25 739 |XPK47M KEY 4 X 15

715  |XM1019715 |COLLAR 740 | XPWO6M FLAT WASHER 12MM

716 |[XM1019716  |CAMSHAFT 741 |XPRPO6M ROLL PIN 5 X 24

719 [XM1019719  |SHAFT 742 |XP8102 THRUST BEARING 8102
720 [XM1019720  |HANDLE SHAFT 746  |XM1019468  |OILER 8MM

721 |[XM1019721 LEADSCREW NUT 747  |XM1019747 |COMPLETE TAILSTOCK ASSY
722 |XM1019722  |INDEX RING

-64-




M1019 132" x 40" Gear Head Lathe

Follow and Steady Rest Assemblies

-65-




PO
==

5

§HO

ez
®

M1019 132" x 40" Gear Head Lathe

Follow and Steady Rest Parts

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

801 |XPSWO03-1 KNOB 817 |XM1019817  |CLAMP PAD

802  [XPRP64M ROLL PIN 3 X 18 818 |XM1019818 |CLAMP SCREW

803 |[XM1019803  |BUSHING 819  |XM1019819  |TOP CASTING

804 |XM1019804 |SPECIAL SCREW 820 |XM1019820 |KNOB

805 [XM1019805 |SLEEVE 821  [XPRP64M ROLL PIN 3 X 18

806 [XM1019806  |BRASS FINGER 822 |[XM1019822  |BUSHING

807 |XM1019807 |LOCK KNOB M8-1.25 823 |XM1019823  |SPECIAL SCREW

808 [XPNO1M HEX NUT Mé6-1 824 |XM1019824  |SLEEVE

809  [XPSS25M SET SCREW Mé6-1 X 20 825 |[XM1019825 |BRASS FINGER

810 [XPNO1M HEX NUT Mé6-1 826  |XPSS02M SET SCREW Mé6-1 X 6

811 |XPS62M PHLP HD SCR Mé6-1 X 30 827 [XPNO1M HEX NUT Mé6-1

812 [XM1019812  |PIVOT BOLT 828  |XPSS25M SET SCREW Mé-1 X 20
813  |XM1019813  |BASE CASTING 829 |XM1019829  |BASE CASTING

814  [XPNO9M HEX NUT M12-1.75 830  [XPSB45M CAP SCREW M8-1.25 X 45
815 | XPWO6M FLAT WASHER 12MM 831  |XM1019831 COMPLETE FOLLOW REST
816  |XPSS02M SET SCREW Mé6-1 X 6 832 |XM1019832  |COMPLETE STEADY REST

-66-




M1019 13Y2" x 40" Gear Head Lathe

906

i (\\

901

904

-67-




M1019 13%" x 40" Gear Head Lathe

912

-68-




M1019 132" x 40" Gear Head Lathe

e
®

(SHOP FOX

:

Stand Parts, Electrical,

and Accessories

REF  PART # DESCRIPTION REF  PART # DESCRIPTION

901  |XM1019901 LEFT STAND 922 |XM1019922  |#3 MORSE TAPER DEAD CENTER
902 |[XM1019902  |LEFT BRACE 923  [XM1019923  |FLAT HEAD SCREWDRIVER
903  |[XM1019903 |CENTER PANEL 924 |XM1019924  |PHILLIPS SCREWDRIVER

904 [XM1019904 |RIGHT BRACE 925 [XM1019925 |HEX WRENCH 2.5MM

905 |XM1019905 |RIGHT STAND 926 |XM1019926  |HEX WRENCH 3MM

906 |XM1019906  |BACKSPLASH 927 |XM1019927  |HEX WRENCH 4MM

907  |XPS68M PHLP HD SCR Mé6-1 X 10 928 |XM1019928 |HEX WRENCH 5MM

908 [XPNO1M HEX NUT Mé6-1 929 |XM1019929  |HEX WRENCH 6MM

909 |XPLWO3M LOCK WASHER 6MM 930 |XM1019930 |HEX WRENCH 8MM

910 [XM1019910 |ELECTRICAL BOX 931 |XM1019931 OPEN-END WRENCH 9/11MM
911 |XM1019911 CHIP TRAY 932  [XM1019932  |OPEN-END WRENCH 10/12MM
912 [XM1019912  |12" FACEPLATE 933  [XM1019933 |OPEN-END WRENCH 12/14MM
913  |XM1019913  |8" FOUR-JAW CHUCK W/KEY 934 [XM1019934 |OPEN-END WRENCH 17/19MM
914 |XM1019914  |CAMLOCK STUDS W/SET SCR 935 |XM1019935 |CHUCK KEY (3-JAW & SPINDLE)
915 [XM1019915 |OILER 936 |XM1019936 |POWER ON BUTTON

916  |XM1019916  |DRILL CHUCK WITH KEY B16 937 |XM1019937  |TERMINAL BAR

917 |XM1019917 |TOOL POST WRENCH & HANDLE 938 |XM1019938 | TRANSFORMER JBK3-63

918 |XM1019918 |LARGE CHUCK KEY & HANDLE 939 |XM1019939 |CONTACTOR CJX2501D

919  |XM1019919  |SPINDLE SLEEVE ADAPTER 940 [XM1019940 |CONTACTOR JZC340D

920 |XM1019920 |DRILL CHUCK ARBOR B16 X MT3 941 | XM1019941 EMERGENCY STOP BUTTON
921  |XM1019921 LIVE CENTER MT-3 942  |XM1019942  |JOG BUTTON

-69-




Warranty

Woodstock International, Inc. warrants all SHOP FOX® machinery to be free of defects from work-
manship and materials for a period of two years from the date of original purchase by the original
owner. This warranty does not apply to defects due directly or indirectly to misuse, abuse, negligence
or accidents, lack of maintenance, or reimbursement of third party expenses incurred.

Woodstock International, Inc. will repair or replace, at its expense and at its option, the SHOP FOX®
machine or machine part which in normal use has proven to be defective, provided that the original
owner returns the product prepaid to the SHOP FOX® factory service center or authorized repair
facility designated by our Bellingham, WA office, with proof of their purchase of the product within
two years, and provides Woodstock International, Inc. reasonable opportunity to verify the alleged
defect through inspection. If it is determined there is no defect, or that the defect resulted from
causes not within the scope of Woodstock International Inc.'s warranty, then the original owner must
bear the cost of storing and returning the product.

This is Woodstock International, Inc.'s sole written warranty and any and all warranties that may be
implied by law, including any merchantability or fitness, for any particular purpose, are hereby limited
to the duration of this written warranty. We do not warrant that SHOP FOX® machinery complies
with the provisions of any law or acts. In no event shall Woodstock International, Inc.’s liability under
this warranty exceed the purchase price paid for the product, and any legal actions brought against
Woodstock International, Inc. shall be tried in the State of Washington, County of Whatcom. We shall
in no event be liable for death, injuries to persons or property or for incidental, contingent, special or
consequential damages arising from the use of our products.

Every effort has been made to ensure that all SHOP FOX® machinery meets high quality and durabil-
ity standards. We reserve the right to change specifications at any time because of our commitment to
continuously improve the quality of our products.



CUT ALONG DOTTED LINE

Warranty Registration

Name

Street

City State Zip

Phone # Email Invoice #

Model # Serial # Dealer Name Purchase Date

The following information is given on a voluntary basis. It will be used for marketing purposes to help us
develop better products and services. Of course, all information is strictly confidential.

1. How did you learn about us?

Advertisement Friend Local Store

Mail Order Catalog Website Other:
2. How long have you been a woodworker/metalworker?

0-2 Years 2-8 Years 8-20 Years 20+ Years
3. How many of your machines or tools are Shop Fox®?

0-2 3-5 6-9 10+
4. Do you think your machine represents a good value? Yes No
5. Would you recommend Shop Fox® products to a friend? Yes No

6. What is your age group?

20-29 30-39 40-49
50-59 60-69 70+
7. What is your annual household income?
$20,000-5$29,000 $30,000-$39,000 $40,000-549,000
$50,000-5$59,000 $60,000-569,000 $70,000+

8. Which of the following magazines do you subscribe to?

__ Cabinet Maker __ Popular Mechanics __ Today’s Homeowner
__ Family Handyman __ Popular Science ___ Wood

__ Hand Loader __ Popular Woodworking ___ Wooden Boat

____ Handy __ Practical Homeowner ___ Woodshop News
____ Home Shop Machinist ____ Precision Shooter ____ Woodsmith

__ Journal of Light Cont. ____ Projects in Metal ____ Woodwork

_ Live Steam _ RC Modeler _ Woodworker West
___ Model Airplane News _____ Rifle __ Woodworker’s Journal
__ Modeltec ___ Shop Notes ___ Other:

____ Old House Journal ____ Shotgun News

9. Comments:




FOLD ALONG DOTTED LINE

” ‘ H Place
Stamp

Here

WOODSTOCK INTERNATIONAL INC.
P.O. BOX 2309
BELLINGHAM, WA 98227-2309

FOLD ALONG DOTTED LINE

TAPE ALONG EDGES--PLEASE DO NOT STAPLE










<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (None)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /UseDeviceIndependentColor
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.01667
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.01667
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV <>
    /HUN <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (None)
      /DestinationProfileSelector /WorkingCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks true
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /WorkingCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


